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*12
NI
13
14
15
16

17

18
19
*20
*21
22
23
*24

Q4RE

PART NO

1442797
1442789
1442771

8305807
8305815
4294898
8305880
4294906

8305948
8305955
2154169
8305849
8305773
8305864
4294716
4294930
8305823
8305872

8305906
8305898

4325957
4325965

2154193
4295085
4295093
4295234
4295242
8305849

AXLE, FRONT
Q4RE
SPICER
1146-SA

DESCRIPTION

BEARING NUT, LOCK
SPINDLE NUT
WASHER, BEARING RETAINER
STEERING, KNUCKLE ASSY.

RH

LH
NUT, STEERING ARM & TIE ROD ARM
COTTER PIN
CAP, KING PIN
GREASE, FITTING,

65°

90°
BOLT, LOCKWASHER ASSEMBLY
O-RING CAP, STEERING KNUCKLE
BUSHING, STEERING KNUCKLE
KING PIN, STEERING KNUCKLE (NOT SERVICED SEPARATELY)
KIT, KING PIN OVERHAUL
NUT, STOP, STEERING KNUCKLE
SCREW, STOP, STEERING KNUCKLE
KEY, STEERING ARM
ARM, TIE ROD

RH

LH
TIE ROD END & DUST COVER

LH

RH
NUT, TIE ROD END (INCLUDED W/ITEM 17)
COTTER PIN, 1/8 X 1 3/4
DRAW KEY, KING PIN (INNER)
DRAW KEY, KING PIN (OUTER)
WASHER, DRAW KEY
NUT, DRAW KEY
OIL SEAL, KING PIN UPPER

- PAGE3 -
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*25

26
*27
28
29
30

31
32
33
34
35
36

Q4RE

PART NO

4295119
4295127
4295135

8305856
8305872
4301370
8305799
8305831
8305914

4295226
2161263

REFER TO DIAGRAM

4300547
AXLE, FRONT
Q4RE
SPICER
1146-SA
DESCRIPTION QTY

SHIMS, STEERING KNUCKLE AR

.005” THICK

.010” THICK

.020” THICK
(INCLUDED W/ITEM #27) 2
THRUST BEARING & SEAL ASSY.
KEY, STEERING ARM
STEERING ARM
AXLE, I-BEAM
TIE ROD ASSY
TUBE & CLAMP ASSY., TIE ROD
BOLT, CLAMP, TIE ROD (INCLUDED W/ITEM 34, NOT SERVICED SEPARATELY) 2
NUT, CLAMP, TIE ROD (INCLUDED W/ITEM 34, NOT SERVICED SEPARATELY)
KIT, CLAMP, TIE ROD (NOT SERVICED SEPARATELY) 2
GREASE FITTING
NOT APPLICABLE

*INCLUDED IN KIT, KING PIN OVERHAUL-8305211

@ NOTE: PLEASE VERIFY AXLE ASSEMBLY PART NUMBER BEFORE ORDERING
SERVICE PARTS. SEE LIST BELOW FOR APPLICABLE AXLES. AXLE ASSEMBLY PART
NUMBER CAN BE LOCATED ON THE DATA PLATE ABOVE THE RIGHT HAND
WINDSHIELD OR LOCATED ON THE SERVICE PARTS LIST.

AXLE ASSEMBLY PART NUMBER THAT APPLIES TO THIS PAGE IS: 1961606

Revision 1/99
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*5

*6
*7
*8

*10
11
*12
*13
*14
15
16
17

18
19
20
**21
22
**23
**24
**25
**26
**27

Q4RE

PART NO
0026449

8305849
8305849

4295119
4295127
4295135

0026458
4295093

0026459
4295085
4295242
4295234
8305856
8314015
8305955
4294906
0026460
0026461
0026462
2154151
4294898

0026463
0026464
0026474
8305872
0026475

8305880

0026480
0026481

AXLE, FRONT

Q4RE
SPICER
1160-SA

DESCRIPTION

-BEAM
SEAL, KING PIN OIL
UPPER
LOWER
SHIM
.005” THICK
.010” THICK
.020” THICK
DRAW KEY, OUTER
3.38" LENGTH
3.08" LENGTH
DRAW KEY, INNER
4.62” LENGTH
3.56” LENGTH
NUT, DRAW KEY
WASHER, BELLEVILLE
BEARING ASSY, THRUST
BOLT, KING PIN CAP
GREASE FITTING (90 DEG)
CAP, KING PIN
O-RING
BUSHING, KING PIN
PIN, KING
PIN, COTTER
NUT, SLOTTED
KNUCKLE, STEERING
LH
RH
BOLT, STOP
KEY, WOODRUFF
ARM, STEERING
NUT, TIE ROD
PIN, COTTER (TIE ROD ARM)
TUBE, TIE ROD
BOLT, TIE ROD CLAMP
NUT, TIE ROD CLAMP
CLAMP, TIE ROD
SOCKET, TIE ROD
LH
RH

- PAGE 7 -
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Q4RE

PART NO
8305948

0026477
0026476
8305948
0026487
1442771
0026478
1442789
1442797
0026479

AXLE, FRONT
Q4RE
SPICER
1160-SA
DESCRIPTION
GREASE FITTING (65 DEG)
ARM, TIE ROD
LH
RH

GREASE FITTING (65 DEG)

PIN, COTTER (USE W/ ITEM 33A)
WASHER, BEARING RETAINER
NUT, SLOTTED SPINDLE

NUT, SPINDLE

LOCK, SPINDLE NUT

SLEEVE, ABS MOUNTING

*INCLUDED IN KIT, KING PIN OVERHAUL-0026485

**INCLUDED IN TIE ROD ASSY-0026486

REFER TO DIAGRAM
0014617

NN BENNNDNON==

@ NOTE: PLEASE VERIFY AXLE ASSEMBLY PART NUMBER BEFORE ORDERING
SERVICE PARTS. SEE LIST BELOW FOR APPLICABLE AXLES. AXLE ASSEMBLY PART
NUMBER CAN BE LOCATED ON THE DATA PLATE ABOVE THE RIGHT HAND

WINDSHIELD OR LOCATED ON THE SERVICE PARTS LIST.

AXLE ASSEMBLY PART NUMBER THAT APPLIES TO THIS PAGE IS: 0014617

- PAGE 8 -
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*26
*27
*28
*29
*30
*31
*32

Q4RE

PART NO

4281218
4281028
8200263
4281044

4301099

8200479
N/A
8200099

8200107
8200115
8200123
4281317
2153864
8200131
n/a
8200149
8200156

AXLE, REAR
Q4RE
SPICER
W230-SB
DESCRIPTION
PINION NUT
PINION NUT WASHER
END YOKE ASSEMBLY

PINION OIL SEAL

SPACER BEARING, PRELOAD
CONE, OUTER PINION BEARING
PINION BEARING CAGE BOLT
OUTER PINION BEARING CUP

BEARING CAGE W/CUPS (INCLUDES ITEMS 8 & 13)

BEARING CAGE W/CUPS
PINION BEARING CAGE SHIM
PINION PRELOAD SPACER
INNER PINION BEARING CUP

INNER PINION BEARING CONE

RING GEAR & PINION, SET

PINION PILOT BEARING

CARRIER MOUNTING BOLT

CARRIER SUB-ASSEMBLY

ADJUSTING RING

ADJUSTING RING LOCK

COTTER PIN (3/16” X 1)

DIFFERENTIAL BEARING CAP BOLT
DIFFERENTIAL BEARING CAP WASHER
DIFFERENTIAL BEARING CUP
DIFFERENTIAL BEARING CONE
DIFFERENTIAL CASE NUT
DIFFERENTIAL CASE CAP HALF
DIFFERENTIAL GEAR THRUSTWASHER
DIFFERENTIAL SIDE GEAR
DIFFERENTIAL PINION THRUSTWASHER
DIFFERENTIAL PINION MATE
DIFFERENTIAL CROSS SHAFT

-PAGE 11 -

REFER TO DIAGRAM
0009462

oMM DN

A AN

Revision 1/99



KEY

*33
A
*34
*35
36
37
38
39
40
41
NI

NI

NI

NI
NI
NI

Q4RE

PART NO
8200164

2153856
8305971
8200180
2153849
8200172
8305989

8200271
8305963

8200248
8200198

8200255
8200206
8200214
8200222
8200230

REFER TO DIAGRAM
0009462

AXLE, REAR
Q4RE
SPICER
W230-SB

DESCRIPTION Qry
KIT, RING GEAR BOLT

DIFFERENTIAL CASE FLANGE HALF
DIFFERENTIAL CASE BOLT 8
PLUG, MAGNETIC DRAIN
AXLE HOUSING
TEMPERATURE SENSOR PLUG
FILLER PLUG
VENT PLUG
AXLE SHAFT 2
CARRIER ASSY.,
4.44 RATIO
4.78 RATIO
KIT, RING GEAR AND PINION ASSY. ( INCLUDES ITEMS 1,2 &15)
4.44 RATIO
4.78 RATIO
KIT, DIFF. ASSY. PARTS (INCLUDES ITEMS 28 THRU 32)
4.44 RATIO
4.78 RATIO
KIT, DIFF. BEARING REPAIR (INCLUDES ITEMS 4, 6, 8, 13, 14, 16, 24, 25)
KIT, AXLE SHAFT SPACER (INCLUDES ITEM 12)
KIT, DIFF. CASE INNER PARTS (INCLUDES ITEMS 26, 27, 34, 35)

@ NOTE: PLEASE VERIFY AXLE ASSEMBLY PART NUMBER BEFORE ORDERING
SERVICE PARTS. SEE LIST BELOW FOR APPLICABLE AXLES. AXLE ASSEMBLY PART
NUMBER CAN BE LOCATED ON THE DATA PLATE ABOVE THE RIGHT HAND
WINDSHIELD OR LOCATED ON THE SERVICE PARTS LIST.

ALL ITEMS WITH * ARE INCLUDED IN A KIT. SEE ABOVE FOR KITS NUMBERS.

AXLE ASSEMBLY PART NUMBERS THAT APPLY TO THIS PAGE ARE: 1891233, 1948033

Revision 1/99
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11
12
13
14
15

16
17
18
19

20
21
22

Q4RE

PART NO

0027138
0027149
0031400
0027152

0027174
0027175
N/A
N/A
0027144
0027147

0027139
0027141
0027176
0027177
0027171
0027167

0027142
0027182
0027170
0027168
0027171
0027143
0027179
0027180
N/A
0027173
N/A

0027178

AXLE, REAR
WA4RE
SPICER
W230-SB
TAG AXLE, STEERABLE

DESCRIPTION

AXLE, I-BEAM
DRAW KEY, KING PIN
NUT, DRAW KEY
THRUST BEARING
SHIM PACK
.015
.020
SEALS
BUSHING, KING PIN
KING PIN
CAP, SCREW-IN
KNUCKLE, STEERING
LH
RH
WASHER, THRUST
NUT, WHEEL BEARING
PIN, COTTER
BOLT, STOP
ARM. TIE ROD
LH
RH
KEY, WOODRUFF
NUT, TIE ROD ARM
PIN, COTTER, TIE ROD ARM
TIE ROD ASSY
TIE ROD END, LH
TIE ROD END, RH
NUT, TIE ROD ASSY (INCLUDED IN TIE ROD ASSY)
PIN, COTTER, TIE ROD ASSY
ARM, STEERING

KIT, KING PIN REPAIR (INCLUDES ITEM NUMBERS: 2, 4, 5, 6, 7, 9)

REFER TO DIAGRAM
0019245

@ NOTE: PLEASE VERIFY AXLE ASSEMBLY PART NUMBER BEFORE ORDERING
SERVICE PARTS. SEE LIST BELOW FOR APPLICABLE AXLES. AXLE ASSEMBLY PART
NUMBER CAN BE LOCATED ON THE DATA PLATE ABOVE THE RIGHT HAND

WINDSHIELD OR LOCATED ON THE SERVICE PARTS LIST.

AXLE ASSEMBLY PART NUMBERS THAT APPLY TO THIS PAGE ARE: 0019245

- PAGE 15 -
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KEY PARTNO
1
1949056
0010702
2
1900786
0010694
3 0991513
4 0754929
5 1734136
6 1724772
7 1133347
8 0900266
9 0654426
10 0654434
11 1900794
12 0392308
13 0001134
14 0818609
15
1758945
1855667
16 0870303
17 2023083
18 2006807
20 2006187
22 3827268
23 2227338
24 3827243
25 1004621
26 3827201
27 1047133
28 2027225
29 0949370
30 1940873
31 2023232
32
0009912
0009912
33 0982918
34 0522508
35
0009911
0009911
36
1340371
0009903
37 1643303
Q4RE

AIR BRAKES
Q4RE
DUAL AIR BRAKE DIAGRAM
STD

DESCRIPTION

VALVE ASSY., ABS, FRONT AXLE
(ENDING W/ CSN F10001438)
(BEG W/ CSN F10001439)

VALVE ASSY., ABS, DRIVE AXLE
(ENDING W/ CSN F10001279)
(BEG W/ CSN F10001280)

RESERVOIR, 9 1/2 X 27 - 1760 CU IN.

RESERVOIR, AIR, 1240 CU IN

AIR DRYER, AD-9, LH SUPPLY, W/ VITON TURBO SEAL

VALVE, TREADLE, DUAL BRAKE
TREADLE ASSY., W/ RUBBER COVER
VALVE, PARKING BRAKE
VALVE, SPRING BRAKE
VALVE, DOUBLE CHECK, 3/8 PIPE
GOVERNOR, AIR CMPR, 110-130 PSI
VALVE, CHECK, WATER
VALVE, SINGLE CHECK, 1/2 PIPE
VALVE, SCHRAEDER, 1/4 MPT
HOSE ASSY., AIR CMPR DISCH
32" ( CUMMINS M11)
36.5” (DETROIT 60 SERIES)
HOSE ASSY., TI-GS04 X 04MB- 20 IN.
FITTING, MANIFOLD,
LIGHT, PILOT, RED, 17/32 IN.
BUZZER, R E D/R E W/ POW
CONNECTOR, FEMALE, 1/8 NPTF X 1/8 TUBE
VALVE, AIR, TV-3S
CONNECTOR, MALE, 10-32 UNF X 1/8 TUBE
TUBING, PLASTIC, 1/8 OD, BLACK, SAE J844 TYPE A
CONNECTOR, MALE, 1/8 NPT X 1/8 TUBE
FITTING, T, BRASS, 1/8 FPT
ELBOW, STREET, 1/8, 3400 X Z
ADAPTER, BULKHEAD, 1/8 PIPE X 1 1/2 LONG
SWITCH, STOP LIGHT
COUPLING, ANCHOR,
ELBOW, 90°, MALE, 1469 X4 X4-Z, 25 MP X 25T
END W/ CSN 10023544
BEG W/ CSN 10023545
INDICATOR, LOW PRESS, LP-3, 30PSI

VALVE, PRESS PROTECTION, 65 PSI

ELBOW, 90°, MALE, 1469 X 6 X 6-Z, .38MP X .38T
ENDING W/ CSN 10023544
BEG W/ CSN 10023545

ELBOW, 90°, MALE, 1469 X 4-Z,.13MP X 25T
END W/ CSN 10023544
BEG W/ CSN 10023545

ELBOW, 90°, MALE, 5/8 TUBE X 1/2 MPT

—-17 -

REFER TO DIAGRAM
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KEY PARTNO
38 2027407
39

0009914
0009914
40
0009907
0009907
41
0009906
0009906
42
0009913
0009913
43 0559054
44 0871756
45
0009922
0009922
46 |
0009917
0009917
47
0009924
0009924
48 1907708
49 0009920
50 1344118
51 1344027
52
1542489
0009916
53 1374206
54
0009921
0009921
55 1010085
56 0654277
57 0654350
58 1542505
59 = 2027233
60 0962183
61 0839019
62 2027159
63 1507631
64
0605188
0009240
Q4RE

AIR BRAKES
Q4RE
DUAL AIR BRAKE DIAGRAM
STD

DESCRIPTION

TUBING, COPPER, 5/8, TYPE L
ELBOW, 90°, MALE, 1469X6-Z, .25 MP X .38 T
END W/ CSN 10023544
BEG W/ CSN 10023545
ELBOW, 90°, MALE,
END W/ CSN 10023544
BEG W/ CSN 10023545
ELBOW, 90°, MALE, 1469 X 8-Z, 38MP X .5 T
END W/ CSN 10023544
BEG W/ CSN 10023545
ELBOW, 90°, MALE, 1469 X4 X 6-Z, 38MP X .25 T
END W/ CSN 10023544
BEG W/ CSN 10023545
CROSS, 1/4 FEMALE PIPE, 3950 X 4
CROSS, PIPE, 1/2, GALV
CONNECTOR, MALE, 1468 X 4 X 4-Z, .25 MP X .25T
END W/ CSN 10023544
BEG W/ CSN 10023545
CONNECTOR, MALE, 1468 X 4-Z, .13MP X .25T
END W/ CSN 10023544
BEG W/ CSN 10023545
CONNECTOR, MALE, 1468 X 6Z, .25MP X .38T
END W/ CSN 10023544
BEG W/ CSN 10023545
CONNECTOR, MALE, 1468 X 10-Z. 1/2 MPT X 5/8T
CONNECTOR, MALE, 1468 X 8 X 8Z, .5MP X .5T
CONNECTOR, MALE, 1468 X 6 X 8-Z, .5MP X .38T
TEE, MALE, BRANCH, 1472 X 8-Z, 38 MPT X .50 T
TEE, UNION, 1464X6, 3/8 TUBE
END W/ CSN 10023544
BEG W/ CSN 10023545
TEE, FEMALE BRANCH, 1477 X 8 X 8 X 4K, 1/4FP X 12T
CONNECTOR, MALE, 1468X8-Z, .38MPT X 5T
END W/ CSN 10023544
BEG W/ CSN 10023545
TEE, STREET, 3/8 PIPE, 3750 X 6
TEE, STREET, 1/4 PIPE, 3750 X 4
TEE, 1/2 PIPE, STREET
TEE, MALE RUN, 1471 X 4-Z, 1/8 MPT X 1/4 TUBE
ELBOW, STREET, 1/4, 3400 X 4Z
FILTER, AIR, RIDEWELL SUSPENSION
VALVE, SAFETY, 1/4 IN. PIPE
BUSHING, PIPE, 1/2 X 1/4
INDICATOR, LOW PRESS, 60 PSI, CH 8640
ELBOW, REDUCING, STREET, 1/4 X 1/8 PIPE
END W/ CSN 10023544
BEG W/ CSN 10023545

- 18-
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KEY PARTNO

65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89

90
9
92
93
94
95*
96*
97*
98*
99*
100*
101*
102*
103*
104*
105*

Q4RE

1119700
2026706
1881101
1110188
1946649
0850586
1583608
0969873
0882795
2001451
2009298
2009330
2027183
2023992
0758698
2023513
2009595
2027118
0417550
0754879
2008274
0009909
2023356
1153600

1641083
0009926
1346832
1220037
1346881
1643295
1608421
1907740
1907757
1907765
1907773
1907781
1907799
1907807
1907815
1907823
1907849
1907856

AIR BRAKES
Q4RE
DUAL AIR BRAKE DIAGRAM
STD

DESCRIPTION

ADAPTER, SWIVEL, MALE PIPE (END W/ CSN 10023544)

ELBOW, 49 X 10, 1/2MPT X 5/8 TUBE, FLARE
BRACKET MTG, SCHRAEDER VALVE
COCK, RESERVOIR DRAIN
BRACKET SPACER, AIR RESERVOIR
BRACKET, MTG, 9 1/2 IN., AIR RESERVOIR
BRACKET, MTG, RESERVOIR, 1240 CU. IN.
CAPSCREW, HEX HD, 3/8-16 X 6
LOCKWASHER, SPLIT RING, 3/8, MED
NUT, HEX HD, 3/8-16
NIPPLE, PIPE, 1/8 CLOSE, GALV PIPE
NIPPLE, PIPE, 1/4 X 2, GALV
NIPPLE, 1/4 CLOSE, BRASS
NIPPLE, 203321 1/2 CLOSE PIPE
COUPLING, ANCHOR
PLUG, PIPE, 1/4
PLUG, PIPE, 3/8, GALV
PLUG, 1/8 PIPE
PLUG, PIPE, 1/2, GALV
ELBOW, 1/2 MPT X 5/8 TUBE
ELBOW, 90°, STREET, 3400 X 8Z
ELBOW, 90°, MALE, 1469 X 6 X 8-Z, 1/2 MPT X 3/8T
CONNECTOR, 1/2 MPT X 5/8 TUBE
COUPLING, ANCHOR, 1/2 NPT
TEE, MALE BRANCH, 1472 X 6-Z, .25 MPT X .38 TUBE
END W/ CSN 10023544
BEG W/ CSN 10023545
TUBING, PLASTIC, 1/4 OD, RED, SAE J844, TYPE A
TUBING, PLASTIC, 3/8 OD, RED, SAE J844, TYPE B
TUBING, PLASTIC, 1/2 OD, RED, SAE J844, TYPE B
TUBING, PLASTIC, 5/8 OD, BLUE, SAE J844, TYPE B
BRACKET, MTG, AIR DRYER
GOVERNOR ASSY., AIR COMPRESSOR
RESERVOIR ASSY., REAR AIR BRAKE
AIR DRYER ASSY., AD-9
RESERVOIR ASSY., WET, AIR TANK
RESERVOIR ASSY., AUXILIARY WET, AIR BRAKE
MANIFOLD ASSY., REAR, AIR BRAKE
RESERVOIR ASSY., FRONT
VALVE ASSY., SPRING BRAKE, SR-1
VALVE ASSY., DOUBLE CHECK
VALVE ASSY., PARKING BRAKE CONTROL
MANIFOLD ASSY. FRONT AIR BRAKE

* NOTE:ITEMS 95 THRU 105 ARE FOR REFERENCE ONLY. DO NOT
ATTEMPT TO ORDER! SEE TABLE OF CONTENTS FOR BREAKDOWN
OF ASSY.
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KEY PARTNO
NI 0009329
11 1900794
36

1340371

0009903
45

0009922

0009922
64 0009240
Q4RE

REFER TO DIAGRAM
1991793

AIR BRAKES

Q4RE
DUAL AIR BRAKE DIAGRAM
VALVE ASSY
GOVERNOR, AIR COMPRESSOR
BEG W/ CSN 10023545

DESCRIPTION QTY

GOVERNOR ASSY., AIR COMPRESSOR (NOT AVAILABLE AS AN ASSY.,
SEE SUB PARTS BELOW)
GOVERNOR, AIR COMPRESSOR, 110-130PSI
ELBOW, 90°, MALE, 1869 X 4-Z, .13MP X 25T
ENDING W/CSN 10031069
BEG W/ CSN 10031070
CONNECTOR, MALE, 1868 X 4 X 4-Z, .25 MP X .25T
ENDING W/CSN 10031069
BEG W/ CSN 10031070
ELBOW, 45, DEG. STREET, 1/8 X 1/4 PIPE

Revision 1/99
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KEY PARTNO
1 0026914
2 0023752
3

0018466

0022397
4

0020732

0021067
5

0020739

0021094
6

0020740

0021098
7 0020749
8 0020761
9

0020762

0014611
10 0020771
11 0020776
12 0020803
13 0020805
14 0020820
15 1652379
16 0018024
17 0018035
18 0009906
19 (0758698
20 0770883
21 0017971
22 0908244
23 2027241
24

0020836

0020893

AIR BRAKES
B4RE, Q4RE, WARE

DUAL AIR BRAKE DIAGRAM

6 CHANNEL, ABS

FEAT 40188-01, 03, 40190-01, 02, 4008109, 10
BEG W/ CSN 10052365

DESCRIPTION

VALVE ASSY, ABS, FRONT AXLE
VALVE ASSY, ABS, DRIVE AXLE
VALVE ASSY, ABS, TAG AXLE

W/ STEERABLE TAG AXLE

W/ FIXED TAG AXLE
RESERVOIR ASSY, REAR, AIR BRAKE
W/ MANUAL (FEATURE 40081-10)
W/ LANYARD (FEATURE 40081-09)
RESERVOIR ASSY, WET, AIR BRAKE
W/ MANUAL (FEATURE 40081-10)
W/ LANYARD (FEATURE 40081-09)
RESERVOIR ASSY, FRONT, AIR BRAKE
W/ MANUAL (FEATURE 40081-10)
W/ LANYARD (FEATURE 40081-09)
RESERVOIR ASSY, AUXILLARY WET, AIR BRAKE
VALVE ASSY, DOUBLE CHECK
AIR DRYER ASSY, AD-9

WA4RE, B4RE

Q4RE
GOVERNOR ASSY, AIR COMPRESSOR
VALVE SSY, PARKING BRAKE, CONTROL
MANIFOLD ASSY, FRONT, AIR BRAKE
VALVE ASSY, SPRING BRAKE, SR-1
MANIFOLD ASSY, REAR, AIR BRAKE

GROMMET, RUBBER, 1.25 ID W/ 1.50 X .25 GROOVE

W/ STEERABLE TAG AXLE

W/ FIXED TAG AXLE
SENSOR, ABS, STRAIGHT, AIR
BUSHING, ABS, HUB SENSOR, BOSCH

ELBOW, 90DEG, MALE 1869 X 8-Z, .38MPT X .50 T

COUPLING, ANCHOR, B-W 217709 BENDIX
W/ STEERABLE TAG AXLE
W/ FIXED TAG AXLE
HOSE ASSY, BRAKE, 7/16” X 20" LONG
W/ STEERABLE TAG AXLE
W/ FIXED TAG AXLE
SENSOR, ABS, 90 DEGREE, AIR
HOSE ASSY, BRAKE, 7/16” X 24” LONG

ELBOW, STREET, 90 DEG, 3/8 MPT X 3/8 PFPT 3400X6Z

W/ STEERABLE TAG AXLE
W/ FIXED TAG AXLE

VALVE ASSY, TREADLE & PEDAL, ABS, 6 CHANNEL

W4RE
B4/Q4RE

B4RE, Q4RE, W4RE

—23—
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REFER TO DIAGRAM
0019615 D

AIR BRAKES
B4RE, Q4RE, WARE
DUAL AIR BRAKE DIAGRAM
6 CHANNEL, ABS
FEAT 40188-01, 03, 40190-01, 02, 40081-09, 10
BEG W/ CSN 10052365

KEY PARTNO DESCRIPTION . QTY

25 0818609 VALVE, SCHRAEDER, 1/4 MPT

26 1880970 ELBOW, SWIVEL, FEMALE, 90 DEG, SAE 37, C5506 X 10
27 1153600 COUPLING ANCHOR, 1/2 NPT

28 0009239 HOSE, AIR GOV, STAINLESS, 217, 1/4” JIC STR

29 1881101 BRACKET MTG, SCHRAEDER VALVE

30 2023232 COUPLING, ANCHOR, 205465

31 0009240 ELBOW, 45 DEG, STL, 1/8" NPT X 1/4” JIC

32 2023513 PLUG, PIPE, 1/4

33 2009595 PLUG, PIPE, 3/8, GALV (DELETE W/ Q4RE)

34 0009912 ELBOW, 90DEG, MALE 1869 X 4 X 4-Z, .25MPT X .25T
35 0982918 INDICATOR, LOW PRESS, LP-3, 30PSI

36 1940873 SWITCH ASSY, STOPLIGHT

37 0009903 ELBOW, 90DEG, MALE 1869 X 4-Z, .13MPT X .25T

38 0949370 ADAPTER, BULKHEAD, 1/8 PIPE X 1 1/2 LONG

39 2027225 ELBOW, STREET, 1/8, 3400XZ

40 3827201 CONNECTOR, MALE, 1/8 NPT X 1/8 TUBE

41 0009914 ELBOW, 90 DEG, MALE 1869 X 6-Z, .25MPT X .38T

42 2023356 CONNECTOR, 1/2 MPT X 5/8 TUBE

43 0654277 TEE, STREET, 1/4 PIPE, 3750 X 4

44 0009916 TEE, UNION, 1864X6, 3/8 TUBE

45 0009926 TEE, MALE, BRANCH, 1872 X 6-Z, .25MPT X .38T

46 0009922 CONNECTOR, MALE, 1868 X 4 X 4-Z, .25MPT X .25T
47 0009924 CONNECTOR, MALE, 1868 X 6-Z, .25MPT X .38T

48 0009911 ELBOW, 90 DEG, MALE 1869 X 6 X 6-Z, .38MPT X .38T (DELETE W/ Q4RE)
49 3827268 CONNECTOR, FEMALE, 1/8 NPTF X 1/8 TUBE

N = = 24 2 A N2 NN NNDWA W W= N = =

50 0803213 CAPSCREW, HEX HD, 3/8-16 X1 1/4,GR 8 32
51 1107085 WASHER, FLAT, 13/32 X 13/16 X 3/32, HDN, BLK ZN 36
52 0826297 NUT, HEX HD, 3/8 — 16 LOCK 36
53 2027407 TUBING, COPPER, 5/8, TYPE L 17
54 0803171 CAPSCREW, HEXHD, 3/8 — 16NCX1 -1/2, GR 8 4
55 1085604 CAPSCREW, HEX HD, 5/16 — 18X 1 3/4, GR 8 4
56 2001121 WASHER, FLAT, 5/16 X 3/4 X 5/64 6
57 1981844 NUT, HEX HD, 5/16 — 18, LOCK 6
58 1142595 CAPSCREW, HEX HD, 5/16 -18 X3, GR 8 2
59 1467000 WASHER, FLAT, .28 X .750 X .078 HARDENED, BLK ZN 6

B4RE, Q4RE, WARE

Revision 7/16/99
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KEY PARTNO
60 2001345
61

2000081

1092337
62

1855667

1758945
63 1741925
64 0870477
65 1110188
66 1153303
67 0009912
68 0008388
NI 0019730
NI 0019833
80 0018923
81 0021956
82 2053197
83 0021926
84 1510775
NI 0022110

AIR BRAKES
B4RE, Q4RE, WARE
DUAL AIR BRAKE DIAGRAM
6 CHANNEL, ABS

FEAT 40188-01, 03, 40190-01, 02, 40081-09, 10

BEG W/ CSN 10052365
DESCRIPTION

NUT, HEX HD, 1/4 — 20, LOCKING, YEL ZN DICH
CAPSCREW, HEX HD
1/4-20X11/2, GR8, YEL ZN DICH B4/Q4RE
1/4-20X 2, GR5, YEL ZN DICH W4RE
HOSE ASSY
FEATURE 40190-01, —02 SERIES 60 ENGINE
FEATURE 40188-01, —-03 M11 ENGINE
INSULATION, PIPE, POLYETHYLENE, 1/2 THICK
CAPSCREW, HEX HD, 1/4-20X 1, GR 8
STD
W/ FEATURE 40081-09
COCK, RESERVOIR DRAIN, BW-103385
DELETE ABOVE ITEM WITH FEATURE 40081-09
ELBOW, ANCHOR, 1/4 FPT, 90 DEG, BENDIX NO201010
DELETE ABOVE ITEM WITH FEATURE 40081-09
ELBOW, 90 DEG, MALE 1869 X 4 X 4-Z, .25MPT X .25T
DELETE ABOVE ITEM WITH FEATURE 40081-09
ECU, REMOTE, 6 CHANNEL, AIR BRAKE, ABS
DIAGRAM, WRG, ABS, BENDIX, 6S6M
HARNESS, WRG, ABS, 6S/6M, HC7
VALVE ASSY, DRAIN LANYARD (W/ FEATURE 40081-09)

VALVE ASSY, DRAIN LANYARD, SINGLE (W/ FEATURE 40081-09)
ALUMINUM TUBE RD .625 OD 16GA 225.00 DRAWN (W/ FEATURE 40081-09)

CLAMP, LOOP, .625 (W/ FEATURE 40081-09)

LOOM, CORRUGATED, BLACK NYLON, 1/4 ID, SS (W/ FEATURE 40081-09)
DECAL, RESERVOIR DRAIN CORD (W/ FEATURE 40081-09)

B4RE, Q4RE, W4RE
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KEY PARTNO

1 0021099

2 1542489

3 0021075

4 0009912

5 0870477

6 1467000

7 2001345
Q4RE

AIR BRAKES
Q4RE
DUAL AIR BRAKE DIAGRAM

6 CHANNEL, ABS
VALVE ASSY

DRAIN, LANYARD

FEAT 40081-09
BEG W/ CSN 10052365

DESCRIPTION

BRACKET, MTG, DRAIN VALVE, LANYARD

TEE, UNION, 1464 X 6, 3/8 TUBE

VALVE, DRAIN & CABLE ASSY, 1/4 NPTF

ELBOW, 90 DEG, MALE 1869 X 4 X 4-Z, .25MPT X .25T
CAPSCREW, HEX HD, 1/4-20 X1, GR 8

WASHER, FLAT, .281 X .750 X .078 HARDENED, BLK ZN
NUT, HEX HD, 1/4 — 20, LOCKING

- 27 -

REFER TO DIAGRAM
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OO WWW =

Revision 7/16/99



:;4-27-00:: B . 0021956 REV e

+' 2000 BLUE BIRD BODY COMPANY ALL RIGHTS RESERVED BILUE BIRD

—28-—



KEY PARTNO

NO Oh WN =

Q4RE

0021951
1542489
0021075
0009912
0870477
1467000
2001345

AIR BRAKES
Q4RE
DUAL AIR BRAKE DIAGRAM
6 CHANNEL, ABS
VALVE ASSY
DRAIN, LANYARD, SINGLE
FEAT 40081-09
BEG W/ CSN 10052365

DESCRIPTION

BRACKET, MTG, DRAIN VALVE, LANYARD, SINGLE
TEE, UNION, 1464 X 6, 3/8 TUBE

VALVE, DRAIN & CABLE ASSY, 1/4 NPTF

ELBOW, 90 DEG, MALE 1869 X 4 X 4-Z, .25MPT X .25T
CAPSCREW, HEX HD, 1/4-20 X1, GR 8

WASHER, FLAT, .281 X .750 X .078 HARDENED, BLK ZN
NUT, HEX HD, 1/4 — 20, LOCKING

- 29—~
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REFER TO DIAGRAM

0026914
AIR BRAKES
B4RE, Q4RE, WARE
DUAL AIR BRAKE DIAGRAM
6 CHANNEL, ABS
VALVE ASSY
AXLE, FRONT
FEAT 40188-01, 03, 40189-01, 40190-01, 02
BEG W/ CSN 10052365
KEY PARTNO DESCRIPTION Qry

1 0009920  CONNECTOR, MALE, 1868 X 8 X 8-Z, 50MPT X .50T 2
2 0008387  MODULATOR, ABS, 6 CHANNEL, AIR BRAKES, BENDIX 2
3 2023539  BUSHING, PIPE, 1/2 MPT X 3/8 FPT 2
4 2027191 NIPPLE, 0.375 CLOSE PIPE, BRASS 2
5 1940857  VALVE, QUICK RELEASE, 1/2” INLET PORT 1
6 0009907  ELBOW, 90 DEG, MALE, 1869 X 8 X 8-Z, .50MPT X .50T 1
7 1226877  CAPSCREW, HEX HD, 5/16X 3 1/2, GR 8 4
8 2001048  WASHER, FLAT, 11/32 X 11/16 X 1/16 4
9 0829390  NUT, HEX HD, 5/16-18, SER WASHER 4
10 0010686  BRACKET, MTG, MODULATOR, FRONT, ABS, 6 CHAN 1

B4RE, Q4RE, W4RE

Revision 7/06/98
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KEY PARTNO
1 0010678
2 0756783
3 1995851
4 1220128
5 0008387
6 1831890
7 0654350
8 0009907
9 011946

10 0009912

11 1346881

12 2027159

13 1346832

14 2008274

15 2008282

16 1142595

17 0991653

18 0770883

19 2023539

20 0854414

21 2001048

22 0829390

23 0009908

24 0009914

25 0663427

26 0009920

B4RE, Q4RE, W4RE

AIR BRAKES
B4RE, Q4RE, W4RE
DUAL AIR BRAKE DIAGRAM
6 CHANNEL, ABS
VALVE ASSY
AXLE, DRIVE

FEAT 40188-01, 03, 4018901, 40190-01, 02

BEG W/ CSN 10052365
DESCRIPTION

BRACKET, MTG, BRAKE VALVES, ABS

BRACKET, RELAY VALVE MTG, REAR AXLE, SKID, STD
VALVE, RELAY, R12, W/ DOUBLE CHECK, ABS

VALVE, SPRING BRAKE, RELAY, QR-1C

MODULATOR, ABS, 6 CHANNEL, AIR BRAKES, BENDIX
ELBOW, STREET, 45 DEG, 12MPT X 1/2FPT, 3350 X 8-Z
TEE, 1/2 PIPE, STREET

ELBOW, 90 DEG, MALE, 1869 X 8 X 8-Z, .50MPT X .50T
ELBOW, 45 DEG, MALE, 1880 X 6-Z, .25MPT X .38T
ELBOW, 90 DEG, MALE, 1869 X 4 X 4-Z, .25MPT X .25T
TUBING, PLASTIC, 1/2 OD, RED, SAE J844 TYPE B
BUSHING, PIPE, 1/2 X 1/4

TUBING, PLASTIC, 1/4 OD, RED, SAE J844 TYPE A
ELBOW, STREET, 90 DEG, 1/2MPT X 1/2FPT, 3400 X 8Z
ELBOW, STREET, 45 DEG, 3350 X 6-Z, BRASS
CAPSCREW, HEX HD, 5/16 X 3, GR 8

HOSE ASSY, BRAKE, 7/16 X 36 IN LONG

HOSE ASSY, BRAKE, 7/16 X 20 IN LONG

BUSHING, PIPE, 1/2MPT X 3/8FPT, 3220 X 8 X 6-Z
CAPSCREW, HEX HD, 5/16-18 X 7/8, GR 8

WASHER, FLAT, 11/32 X 11/16 X 1/16, YEL ZN DICH
NUT, HEX HD, 5/16-18, SER WASHER, YEL ZN DICH
ELBOW, 90 DEG, MALE 1869 X 10-Z, .50MPT X .63T
ELBOW, 90 DEG, MALE 1869 X 6-Z, .25MPT X .38T
PLUG, 1/2 SQ HD PIPE, 3151 X 8-Z

CONNECTOR, MALE, 1868 X 8 X 8-Z, 1/2MPT X 1/2T

-33-
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REFER TO DIAGRAM

0022397
AIR BRAKES
B4RE, Q4RE
DUAL AIR BRAKE DIAGRAM
6 CHANNEL, ABS
VALVE ASSY
AXLE, TAG, FIXED
FEAT 40188-01, 03, 40189-01, 40190-01, 02
BEG W/ CSN 10052365

KEY PARTNO DESCRIPTION QTY
1 0018404 BRACKET, MTG, VALVE ASSY, ABS, TAG AXLE 1
2 0008387 MODULATOR, ABS, 6 CHANNEL, AIR BRAKES, BENDIX 2
3 0009920 CONNECTOR, MALE, 1868 X 8 X 8-Z, .50MPT X .50T 2
4 1142595 CAPSCREW, HEX HD, 5/16 X3, GR 8 4
5 2001048 WASHER, FLAT, 11/32 X 11/16 X 1/16 4
6 0829390 NUT, HEX HD, 5/16-18, SER WASHER 4
7 2008274 ELBOW, STREET, 90 DEG, .50MPT X .50FPT, 3400 X 8-Z 2
8 2023539 BUSHING, PIPE, 1/2MPT X 3/8 FPT, 3220 X 9 X 6-Z 2
9 0908244 HOSE ASSY, BRAKE, 7/16 X 24 IN. LONG 2
B4RE, Q4RE

Revision 7/06/98
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KEY PARTNO

0020837
0009906
0023776
0009913
0009911
0021000
0854414
1981844
0016750
0 0009918

= OONOOOHL WN =

B4RE, Q4RE

AIR BRAKES
B4RE, Q4RE
DUAL AIR BRAKE DIAGRAM
6 CHANNEL, ABS
VALVE ASSY
BRAKE TREADLE & PEDAL

FEAT 40188-01, 03, 40189-01, 40190-01, 02

BEG W/ CSN 10052365
DESCRIPTION

VALVE, TREADLE & PEDAL, AIR BRAKE

ELBOW, 90 DEG, MALE 1869 X 8-Z, .38MPT X .50T
CONNECTOR, MALE, 1868 X 4 X 6-Z, .38MPT X .25T
ELBOW, 90 DEG, MALE 1869 X 4 X 6-Z, .38MPT X .25T
ELBOW, 90 DEG, MALE 1869 X 6 X 6-Z, .38MPT X .38T
BRACKET ASSY, TREADLE & ACCELERATOR
CAPSCREW, HEX HD, 5/16-18 X 7/8, GR 8

NUT, HEX HD, 5/16—-18, LOCK

TEE, BRASS, 3/8MPT X 3/8FPT X 3/8FPT, 3600 X 6
CONNECTOR, MALE, 1868 X 6 X 6-Z, 3/8MPT X .38T

—37-
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AIR BRAKES
B4RE, Q4RE, WARE
DUAL AIR BRAKE DIAGRAM
6 CHANNEL, ABS
VALVE ASSY
GOVERNOR, AIR COMPRESSOR
BEG W/ CSN 10052365

KEY PART NO DESCRIPTION

1900794 GOVERNOR, AIR CMPR, 110-130PSI-B-W227486
0009903 ELBOW, 90 DEG, MALE 1869 X 4-Z, .13MPT X .25T
0009922 CONNECTOR, MALE, 1868 X 4 X 4-Z, .25MPT X .25T
0009240 ELBOW, 45 DEG, STL, 1/8 NPT X 1/4 JIC

0992305 PLUG, PIPE, 1/8, HEX SOCKET

2027225 ELBOW, STREET, 1/8, 3400 X Z

DT WN =

B4RE, Q4RE, W4RE

-39 -
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KEY PARTNO
1 2023083
2 0009914
3 2023513
4 2009595

B4RE, Q4RE, W4RE

AIR BRAKES
B4RE, Q4RE, WARE
DUAL AIR BRAKE DIAGRAM
6 CHANNEL, ABS
VALVE ASSY
MANIFOLD, AIR BRAKE
BEG W/ CSN 10052365

DESCRIPTION

FITTING, MANIFOLD,

ELBOW, 90 DEG, MALE 1869 X 6-Z, .25MPT X .38T
PLUG, PIPE, 1/4

PLUG, PIPE, 3/8, GALV

—41 -

REFER TO DIAGRAM
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REFER TO DIAGRAM
0020820
AIR BRAKES
B4RE, Q4RE, W4RE
DUAL AIR BRAKE DIAGRAM
6 CHANNEL, ABS
VALVE ASSY
MANIFOLD, AIR BRAKE
BEG W/ CSN 10052365

KEY PARTNO DESCRIPTION QTY

2023083 FITTING, MANIFOLD

2023513 PLUG, PIPE, 1/4

2009595 PLUG, PIPE, 3/8, GALV

2027183 NIPPLE, 1/4 CLOSE, BRASS

0839019 VALVE, SAFETY, 1/4IN PIPE

0559054 CROSS, 1/4 FEMALE PIPE, 3950 X 4

0009914 ELBOW, 90°, MALE, 8469 X 6-Z, 25 MP X .38 T
0962183 FILTER, AIR, RIDEWELL SUSPENSION

0009924 CONNECTOR, MALE, 1868 X 6-Z, .25MPT X .38T

_ N -

OCONOORAWN=
— N

B4RE, Q4RE, W4RE
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AIR BRAKES
B4RE, Q4RE, WARE
DUAL AIR BRAKE DIAGRAM
6 CHANNEL, ABS
VALVE ASSY
PARKING BRAKE CONTROL
BEG W/ CSN 10052365

EY PARTNO DESCRIPTION

0900266 VALVE, PARKING BRAKE

2598704 KNOB ONLY, VALVE PARKING BRAKE

0009989 ELBOW, 90 DEG, MALE, 1869 X 6 X 2-Z, .13MP X .38T
0009903 ELBOW, 90 DEG, MALE, 1869 X 4-Z, .13MPT X .25T
0009917 CONNECTOR, MALE, 1868 X 6 X 2-Z,.13MP X .38T

Fa

AN Z = I

B4RE, Q4RE, W4RE
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. REFER TO DIAGRAM
0020761

AIR BRAKES
B4RE, Q4RE, WARE
DUAL AIR BRAKE DIAGRAM
6 CHANNEL, ABS
VALVE ASSY
DOUBLE CHECK
BEG W/ CSN 10052365

KEY PARTNO DESCRIPTION

1 0654434 VALVE, DOUBLE CHECK, 3/8 PIPE
2 0009925 TEE, MALE, BRANCH, 1872 X 8-Z, .38MPT X .50T
3 0009913 ELBOW, 90 DEG, MALE, 1869 X 4 X 6-Z, .38MPT X .25T

- N —

B4RE, Q4RE, W4RE

Revision 1/99
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AIR BRAKES
B4RE, Q4RE, W4RE
DUAL AIR BRAKE DIAGRAM
6 CHANNEL, ABS
VALVE ASSY
SPRING BRAKE
BEG W/ CSN 10052365

KEY PARTNO DESCRIPTION

0654426 VALVE, SPRING BRAKE

2009330 NIPPLE, PIPE, 1/4 X 2, GALV

0009912 ELBOW, 90 DEG, MALE, 1869 X 4 X 4-Z, .25MPT X .25T
2027175 COUPLING, PIPE, 1/4

0009927 TEE, MALE BRANCH, 1872 X 8 X 4-Z, .25MPT X .50T
0009914 ELBOW, 90 DEG, MALE 1869 X 6-Z, .25MPT X .38T

DAL WN =

B4RE, Q4RE, W4RE

— 49—
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AIR BRAKES
B4RE, Q4RE, WARE
DUAL AIR BRAKE DIAGRAM
6 CHANNEL, ABS
AIR DRYER ASSY, AD-9
BEG W/ CSN 10052365

KEY PARTNO DESCRIPTION

1734136  AIR DRYER, AD-9, LH SUPPLY, W/ VITON TURBO SEAL
0392308 VALVE, CHECK, WATER

0001134 VALVE, SINGLE CHECK, 1/2 PIPE, STRAIGHT

0009912 ELBOW, 90 DEG, MALE, 1869 X 4 X 4-Z, .25MPT X .25T
0009908 ELBOW, 90 DEG, MALE 1869 X 10-Z, .50MPT X .63T
0654350 TEE, 1/2 PIPE, STREET

0009909 ELBOW, 90 DEG, MAILE 1869 X 6 X 8-Z, .50MPT X .38T
0754879 ELBOW, 1/2MPT X 5/8 TUBE

0009909 ELBOW, STREET, 90 DEG, .50MPT X .50FPT, 3400 X 8-Z

CONDAWN =

B4RE, Q4RE, W4ARE

-51—
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KEY PARTNO

0991513
0654418
1643303
0009907
1110188
0417550
1946649
1576388
0851337
1107085
1013689
0803213
0850586

OCONOOTHE WN =

—_ —d —d
(AR VRN e)

B4RE, Q4RE, W4RE

AIR BRAKES
B4RE, Q4RE, WARE
DUAL AIR BRAKE DIAGRAM

6 CHANNEL, ABS
RESERVOIR ASSY

AIR BRAKE, FRONT

FEAT 40081-10
BEG W/ CSN 10052365

DESCRIPTION

RESERVOIR, 91/2 X 27 -1760 CU IN

VALVE, SINGLE CHECK, 1/2 PIPE

ELBOW, 90°, MALE, 5/8 TUBE X 1/2 MPT

ELBOW, 90°, MALE, 1469 X8 X8-Z, 50 MP X 5T
COCK, RESERVOIR DRAIN, BW-103385

PLUG, PIPE, 1/2, GALV

BRACKET, SPACER, AIR RESERVOIR
GROMMET, MOLDED STRIP, .320 X 12.75 LONG
CAPSCREW, HEX HD, 3/8-16 X 6 1/2

WASHER, FLAT, 13/32 X 13/16 X 3/32, HDN, BLK ZN
NUT, HEX HD, 3/8-16, WASHER SER
CAPSCREW, HEX HD, 3/8-16X1 1/4, GR 8
BRACKET, MTG, 9 1/2 IN., AIR RESERVOIR

—53—
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KEY PARTNO
1 0991513
2 0850586
3 1946649
4 0009908
5 0009920
6 0654350
7 0001135
8 1110188
9 0417550
10 0851337
11 1107085
12 1013689
13 0803213
14 1576388

B4RE, Q4RE, WARE

AIR BRAKES

B4RE, Q4RE, WARE
DUAL AIR BRAKE DIAGRAM

6 CHANNEL, ABS

RESERVOIR ASSY

AIR BRAKE, REAR

FEAT 40081-10
BEG W/ CSN 10052365

DESCRIPTION

RESERVOIR, 9 1/2 X 27 — 1760 CU IN.

BRACKET, MTG, 9 1/2 IN, AIR RESERVOIR
BRACKER, SPACER, AIR RESERVOIR

ELBOW, 90 DEG, MALE, 1869 X 10-Z, .50MPT X .63T
CONNECTOR, MALE, 1868 X 8 X 8-Z, 1/2MPT X 1/2T
TEE, 1/2 PIPE, STREET

VALVE, SINGLE CHECK, 1/2 PIPE , 90 DEG

COCK, RESERVOIR DRAIN, BW-103385

PLUG, PIPE, 1/2, GALV

CAPSCREW, HEX HD, 3/8-16 X 6 1/2

WASHER, FLAT, 13/32 X 13/16 X 3/32, HDN, BLK ZN
NUT, HEX HD, 3/8-16, WASHER SER

CAPSCREW, HEX HD, 3/8-16X1 1/4, GR 8
GROMMET, MOLDED STRIP, .320 X 12.75 LONG
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AIR BRAKES
B4RE, Q4RE, W4RE
DUAL AIR BRAKE DIAGRAM
6 CHANNEL, ABS
RESERVOIR ASSY
AIR BRAKE, WET
FEAT 40081-10
BEG W/ CSN 10052365

KEY PARTNO DESCRIPTION

0991513 RESERVOIR, 9 1/2 X 27 — 1760 CU. IN.

2023992 NIPPLE, 203321 1/2 CLOSE PIPE

0871756 CROSS, PIPE, 1/2, GALV

0009915 ELBOW, 45 DEG, MALE 1880 X 10-Z, .50MPT X .63T
2027159 BUSHING, PIPE, 1/2 X 1/4

0654350 TEE, 1/2 PIPE, STREET

0009920 CONNECTOR, MALE, 1868 X 8 X 8-Z, .50MPT X .50T
1507631 INDICATOR, LOW PRESS, 60 PSI, CH 8640

2540383 BUSHING, HEX, 1/2 X 1/4

0009908 ELBOW, 90 DEG, MALE 1869 X 10-Z, .50MPT X .63T
0417550 PLUG, PIPE, 1/2, GALV

1110188 COCK, RESERVOIR DRAIN, BW-103385

1946649 BRACKET, SPACER, AIR RESERVOIR

1576388 GROMMET, MOLDED STRIP, .320 X 12.75 LONG
0851337 CAPSCREW, HEX HD, 3/8-16 X 6 1/2

1107085 WASHER, FLAT, 13/32 X 13/16 X 3/32, HDN, BLK ZN
1013689 NUT, HEX HD, 3/8-16, WASHER SER

0803213 CAPSCREW, HEX HD, 3/8-16 X 1 1/4, GR 8

AR NI O0ONOOT R WN =

19 0522508 VALVE, PRESS PROTECTION, 65 PSI

20 2027183 NIPPLE. 1/4 CLOSE, BRASS

21 0011946 ELBOW, 45 DEG, MALE, 1880 X 6-Z, .38 X .25MPT

22 2023513 PLUG, PIPE, 1/4

23 0850586 BRACKET, MTG, 9 1/2 IN., AIR RESERVOIR

24 0009912 ELBOW, 90 DEG, MALE 1869 X 4 X 4-Z, .25MPT X .25T

B4RE, Q4RE, W4RE
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AIR BRAKES
B4RE, Q4RE, WARE
DUAL AIR BRAKE DIAGRAM
6 CHANNEL, ABS
RESERVOIR ASSY
AIR BRAKE, WET AUXILIARY, W/ LANYARD
FEAT 40190-01, 02
BEG W/ CSN 10052365

KEY PARTNO DESCRIPTION

0754929 RESERVOIR, AIR, 1240 CU IN.

0417550 PLUG, PIPE, 1/2, GALV

0009912 ELBOW, 90 DEG, MALE 1869 X 4 X 4-Z, .25MPT X .25T
CURRENTLY NOT USED

0869873 CAPSCREW, HEX HD, 3/8-16 X 6

1107085 WASHER, FLAT, 13/32 X 13/16 X 3/32, HDN, BLK ZN

1013689 NUT, HEX HD, 3/8-16, WASHER SER

0803213 CAPSCREW, HEX HD, 3/8-16 X 1 1/4, GR 8
CURRENTLY NOT USED

1583608 BRACKET, MTG, RESERVOIR, 1240 CU. IN.

0009909 ELBOW, 90 DEG, MALE 1869 X 6 X 8-Z .50 MPT X .38T

T3ooNonhwN =

B4RE, Q4RE, W4RE
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KEY PARTNO
1 0991513
2 2023992
3 0871756
4 0009923
5 2027159
6 0654350
7 0009920
8 1507631
9 2540383
10 0009908
11 0417550
12 0009912
13 1946649
14 1576388
15 0851337
16 1107085
17 1013689
18 0803213
19 0522508
20 2027183
21 0009924
22 2023513
23 0850586

Q4RE

AIR BRAKES
Q4RE
DUAL AIR BRAKE DIAGRAM
6 CHANNEL, ABS
RESERVOIR ASSY
AIR BRAKE, WET, W/ LANYARD
FEAT 40081-09
BEG W/ CSN 10052365

DESCRIPTION

RESERVOIR, 9 1/2 X 27 - 1760 CU IN

NIPPLE, 203321 1/2 CLOSE PIPE
CROSS, PIPE, 1/2, GALV

CONNECTOR, MALE, 1868 X 10-Z, 350MPT X .63T
BUSHING, PIPE, 1/2 X 1/4

TEE, 1/2 PIPE, STREET

CONNECTOR, MALE, 1868 X 8 X 8-Z, 1/2MPT X 12T
INDICATOR, LOW PRESS, 60 PSI, CH 8640
BUSHING, HEX, 1/2 X 1/4

ELBOW, 90 DEG, MALE 1869 X 10-Z, .50MPT X.63T
PLUG, PIPE, 1/2, GALV

ELBOW, 90 DEG, MALE, 1869 X 4 X 4-Z, .25MPT X .25T
BRACKET, SPACER, AIR RESERVOIR

GROMMET, MOLDED STRIP, .320 X 12.75 LONG
CAPSCREW, HEX HD, 3/8-16 X 6 1/2

WASHER, FLAT, 13/32 X 13/16 X 3/32, HDN, BLK ZN
NUT, HEX HD, 3/8-16, WASHER SER

CAPSCREW, HEX HD, 3/8-16 X 1 1/4, GR 8

VALVE, PRESS PROTECTION, 65 PSI

NIPPLE, 1/4 CLOSE, BRASS

CONNECTOR, MALE, 1868 X 6-Z, .25MPT X .38T
PLUG, PIPE, 1/4

BRACKET, MTG, 9 1/2 IN., AIR RESERVOIR

—61-—
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KEY PARTNO

1 0991513
2 0850586
3 1946649
4 0009908
5 0009907
6 0654350
7 0001134
8 0009912
9 0417550
10 0851337
" 1107085
12 1013689
13 0803213
14 1576388
Q4RE

AIR BRAKES
Q4RE
DUAL AIR BRAKE DIAGRAM
6 CHANNEL, ABS
RESERVOIR ASSY
AIR BRAKE, REAR
FEAT 40081-09
BEG W/ CSN 10052365

DESCRIPTION

RESERVOIR, 9 1/2 X 27 - 1760 CU IN.

BRACKET, MTG, 9 1/2 IN., AIR RESERVOIR
BRACKET, SPACER, AIR RESERVOIR

ELBOW, 90 DEG, MALE 1869 X 10-Z, .50MPT X .63T
ELBOW, 90 DEG, MALE 1869 X 8 X 8-Z, .50MPT X .50T
TEE, 1/2 PIPE, STREET

VALVE, SINGLE CHECK, 1/2 PIPE, STRAIGHT
ELBOW, 90 DEG, MALE 1869X4X4-Z, 25MPT X 25T
PLUG, PIPE, 1/2, GALV

CAPSCREW, HEX HD, 3/8-16 X 6 1/2

WASHER, FLAT, 13/32 X 13/16 X 3/32, HDN, BLK ZN
NUT, HEX HD, 3/8-16, WASHER SER

CAPSCREW, HEX HD, 3/8-16 X 1 1/4, GR 8
GROMMET, MOLDED STRIP, .320 X 12.75 LONG

— 63 -
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KEY PARTNO
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Q4RE

0991513
0001134
0009908
0009907
0009912
0417550
1946649
1576388
0851337
1107085
1013689
0803213
0850586

AIR BRAKES
Q4RE
DUAL AIR BRAKE DIAGRAM
6 CHANNEL, ABS
RESERVOIR ASSY
AIR BRAKE, FRONT, W/ LANYARD
FEAT 40081-09
BEG W/ CSN 10052365

DESCRIPTION

RESERVOIR, 9 1/2 X 27 - 1760 CU IN.

VALVE, SINGLE CHECK, 1/2 PIPE, STRAIGHT

ELBOW, 90 DEG, MALE, 1869 X 10-Z, .50MPT X .63T
ELBOW, 90 DEG, MALE, 1869 X 8 X 8-Z, .50MPT X .50T
ELBOW, 90 DEG, MALE, 1869 X 4 X 4-Z, .25MPT X .25T
PLUG, PIPE, 1/2, GALV

BRACKET, SPACER, AIR RESERVOIR

GROMMET, MOULDED STRIP, .320 X 12.75 LONG
CAPSCREW, HEX HD, 3/8-16 X 6 1/2

WASHER, FLAT, 13/32 X 13/16 X 3/32, HDN, BLK ZN
NUT, HEX HD, 3/8-16, WASHER SER

CAPSCREW, HEX HD, 3/8-16 X 1 1/4, GR 8

BRACKET, MTG, 9 1/2 IN., AIR RESERVOIR

— 65—

REFER TO DIAGRAM
0021098

’O
3

ADROONPDMNODMNON L 2 4

Revision 1/99



L e e e e o e e e e e e e e e o

— PAGE 66 —

REF. 0007102



N
m
<

X |
—t

wnN

©oNooh

11
**12
**13

14

15

16

17
18
19
20
21
22
**23
24
25
26
NI

PART NO

8302945
8302986

8305690
8305674
4317269
8200024
4317343
8200057
N/A

8305716
4310439
N/A
N/A
2627370
2626778
2001204
2137289

8305708
8305666
2001212
2157949
N/A
2708550
2630267
2631265
2638328
N/A
8200065
4320016
8306011

AIR BRAKES
B4RE, Q4RE, WARE
BRAKE ASSY, FRONT

6”
DESCRIPTI

SHOE AND LINING ASSY.
SPRING, SHOE RETAINER
CAMSHAFT

RH

LH
WASHER, CAM HEAD
ROLLER,CAM
ROLLER RETAINER
SPRING, RETURN

SPIDER
RH
LH

SEAL, GREASE
BUSHING, CAMSHAFT
LOCKWASHER, MOUNTING BRKT.
NUT, HEX, MOUNTING BRKT.
CHAMBER BRKT.

RH.

LH.
LOCKWASHER, MOUNTING BRACKET
CAPSCREW, MOUNTING BRACKET
GREASE FITTING,
WASHER, INNER, SLACK ADJUSTER
WASHER, SHIM CAMSHAFT .030”
WASHER, SHIM CAMSHAFT .060"
SNAP RING, CAMSHAFT RETAINER

HORSE COLLAR
SLACK ADJUSTER, RH/LH
CHAMBER, BRAKE

BRAKE ASSY LISTED ABOVE GOES WITH AXLE ASSY 1961606
* INCLUDED IN KIT # 8305682 (SPRING KIT)
** INCLUDED IN KIT # 4311080 ( CAMSHAFT BUSHING KIT)

N

REFER TO DIAGRAM
0007102
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PARTS LOCATED ON THIS PAGE APPLY TO THE FOLLOWING BRAKE ASSEMBLY
NUMBERS: 1954619, 1954627

B4RE, Q4RE, W4ARE
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REFER TO DIAGRAM

00146171
AIR BRAKES
Q4RE
BRAKE ASSY, FRONT
6”
KEY PARTNO DESCRIPTION QTyY
1 8302945 SHOE AND LINING ASSY. 4
2 8302986 SPRING, SHOE RETAINER ' 4
3 CAMSHAFT
8305690 RH 1
8305674 LH 1
4 4317269 WASHER, CAM HEAD 2
5 8200040 ROLLER,CAM 4
6 4317343 ROLLER RETAINER 4
7 8200057 SPRING, RETURN 4
8 N/A
9 SPIDER
8305716 RH
4310439 LH
10 DUSTSHIELD (INCLUDED IN KIT 0026925)
11 0026926 SCREW, DUSTSHIELD 8
12 2627370 SEAL, GREASE 4
13 2626778 BUSHING, CAMSHAFT 4
14 2001204 LOCKWASHER, MOUNTING BRKT. 8
15 2137289 NUT, HEX, MOUNTING BRKT. 8
16 CHAMBER BRKT.
8305708 RH 1
8305666 LH 1
17 2001212 LOCKWASHER, MOUNTING BRACKET 8
18 2157949 CAPSCREW, MOUNTING BRACKET 8
19 N/A
20 2708550 WASHER, INNER, SLACK ADJUSTER 2
21 2630267 WASHER, SHIM CAMSHAFT .030” AR
22 2631265 WASHER, SHIM CAMSHAFT .060" AR
23 2638328 SNAP RING, CAMSHAFT RETAINER 2
24 N/A
25 8200065 HORSE COLLAR 2
NI 4320016 SLACK ADJUSTER 2
NI 8306011 CHAMBER, BRAKE 2

8313140 MAJOR OVERHAUL KIT (SERVICES ONE BRAKE ASSEMBLY)
(INCLUDES ITEM NUMBERS: 1, 2,5, 6, 7)

8309080 MINOR OVERHAUL KIT (SERVICES ONE BRAKE ASSEMBLY)
(INCLUDES ITEM NUMBERS: 2, 5, 6, 7)

4318705 BRAKE LINING KIT (SERVICES TWO BRAKE ASSEMBLIES)
(INCLUDES LINING BLOCKS AND RIVETS)

8305682 BRAKE SPRING KIT (SERVICES ONE BRAKE ASSEMBLY)
(INCLUDES ITEM NUMBERS: 2, 7)

AXLE ASSYEMBLY PART NUMBER THAT APPLIES TO THIS PAGE IS: 0014617

Q4RE
Revision 11/98
- PAGE 69 —



KEY PARTNO
NI 0017455
NI 0017456
NI 0017457
NI 0017462
NI 0017463
NI 0017464
NI 0017465
NI 0017466
NI 0017468
NI 0017469
NI 0017473
NI 0017474
NI 0017476

Q4RE

AIR BRAKES
Q4RE
BRAKE ASSY
TAG AXLE
BEG W/ CSN 10035425

DESCRIPTION

AXLE TAG

CAMSHAFT, LH, TAG AXLE

CAMSHAFT, RH, TAG AXLE

SHOE AND LINING ASSY., TAG AXLE
ROLLER, BRAKE SHOE, TAG AXLE
RETAINER, ROLLER, TAG AXLE

PIN, ANCHOR, TAG AXLE BRAKE

SPRING, RETAINING, BRAKE, TAG AXLE
SPRING, BRAKE SHOE RETAINING, TAG
SPRING, RETRACTING, TOP, BRAKE SHOE, TAG
SLACK ADJUSTER, TAG, RCDA, 28 SPLINE
CHAMBER, BRAKE, TAG AXLE

DUST SHIELD, TAG AXLE

- PAGE 70 -
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24
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26

Q4RE

PART NO

0027025
4307708
2120889
2120871

0027035
0027034
2121622
2121689
2597706
2597300
2598134
2121655
0027036
4307682
2644235

0027038
0027037
2595809
8304271
2027431
2121663
0027042
8304859
2139889
2121697
0027040
0027041
0027044

0027026
0027027

0027028

AIR BRAKES
Q4RE
BRAKE ASSY
6”
TAG AXLE
DESCRIPTION

SHOE AND LINING ASSY.
SPRING, BRAKE SHOE RETAINER
BUSHING, ANCHOR PIN
PIN, BRAKE SHOE ANCHOR
CAMSHAFT, BRAKE
LH
RH
WASHER, CAMSHAFT
SEAL, CAMSHAFT
BUSHING, CAMSHAFT
PIN, BRAKE SHOE RETURN SPRING
ROLLER, BRAKE SHOE
RETAINER, BRAKE SHOE
SPRING, RETURN
SPIDER, BRAKE
RING-O, CHAMBER BRACKET
BRACKET, CAMSHAFT & CHAMBER
LH
RH ‘
WASHER, BRACKET CAPSCREW
CAPSCREW, CHAMBER BRACKET
FITTING, GREASE
WASHER, CAMSHAFT, (THICK)
SLACK ADJUSTER ASSY
WASHER, SPACING 1/16
WASHER, SPACING 1/32
LOCKRING, CAMSHAFT
SCREW, DUSTSHIELD
DUSTSHIELD
CHAMBER, BRAKE, 20" LONG STROKE, SEALED

MAJOR OVERHAUL KIT

(INCLUDES ITEM NUMBERS: 1, 2, 10, 11, 12)
MINOR OVERHAUL KIT

(INCLUDES ITEM NUMBERS: 2, 10, 11, 12)
BRAKE LINING KIT

AXLE ASSYEMBLY PART NUMBER THAT APPLIES TO THIS PAGE IS: 0019245
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14
15
16
17
18
19
20

Q4RE

PART NO

8302952
0017466
0017465

0017457
0017456
0030348
0030349
0030350
0030351
0017468
0017463
0017464
0017469
0030352

0030354
0030353
0030355
0030356
0017473
0030357
0030358
0017476
0030098

AIR BRAKES
Q4RE
BRAKE ASSY

7”

TAG AXLE, FIXED, 8” DROP
DESCRIPTION

SHOE AND LINING ASSY.
SPRING, BRAKE SHOE RETAINER
PIN, BRAKE SHOE ANCHOR
CAMSHAFT, BRAKE
RH
LH
WASHER, CAMSHAFT
SPIDER SEAL
BUSHING, CAMSHAFT
RETAINING RING
RETAINER, RETURN SPRING
ROLLER, BRAKE SHOE
RETAINER, ROLLER
SPRING, RETURN
SPIDER, BRAKE
BRACKET, CAMSHAFT & CHAMBER
RH
LH
FITTING, GREASE
WASHER, CAMSHAFT, (THICK)
SLACK ADJUSTER ASSY
WASHER, SPACING
LOCKRING, CAMSHAFT
DUSTSHIELD
CHAMBER, BRAKE

AXLE ASSEMBLY PART NUMBER THAT APPLIES TO THIS PAGE IS: 0019245
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KEY

10
1"
12
13
14
15
16

PART NO

0028926
0028927
0028928
1391572
0028921
0027918
0027896
0027906
0027903
0027907
4317079
0027813
0028920
0028922
0028923
1442797
1446590
8303844
8303851
0028925
8303844

AIR BRAKES
B4RE, Q4RE, W4RE
WHEEL END COMPONENTS
FRONT, DRUM BRAKES W/ HUB PILOTED DISC WHEELS
6” W/ ABS

DESCRIPTION

SEE BRAKE ASSEMBLY IN TABLE OF CONTENTS
CAPSCREW, HEX HD
NUT, HEX HD
WASHER, FLAT
SEAL, INNER, FRONT
BEARING, INNER, FRONT AXLE
HUB & DRUM ASSY, STR, 6.00, HUB PILOT
HUB & CUP ASSY
INNER BEARING CUP
OUTER BEARING CUP
SERRATED STUD - M22 X 1.5
FLANGE NUT - M22 X1.5
BRAKE DRUM 16.50 X 6.0, BAL
BEARING, OUTER, FRONT AXLE
WASHER, SPINDLE
NUT, SPINDLE
LOCKNUT
PIN, COTTER
GASKET, HUBCAP
HUBCAP, STEERING
CAPSCREW, HEX HD
LOCKWASHER, SPLIT RING

B4RE, Q4RE, W4RE
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REFER TO DIAGRAM

0009761 C
AIR BRAKES
B4RE, Q4RE, WARE
WHEEL END COMPONENTS
REAR, DRUM BRAKES W/ HUB PILOTED ALUMINUM DISC WHEELS
J230
8.62” W/ ABS
FEAT 40441-04, 05
KEY PARTNO DESCRIPTION Qry
1 1970854 GASKET, AXLE SHAFT 2
2 1543925 NUT, SPINDLE, REAR 4
3 1543941 WASHER, LOCK, REAR 2
4 0929059 BEARING, OUTER, AXLE SHAFT 2
*5 HUB & DRUM ASSY., 16 X 8.62 W/ ABS
0009940 DUAL WHEELS, ALUMINUM INNER AND OUTER 2

NI 0005457 HUB & CUP ASSY., W/ STUDS 2
NI 2621571 CUP, OUTER BEARING 1
NI 2621779 CUP, INNER BEARING 2
NI 0026318 STUD, SERRATED 3/4 -16 10
NI 4317079 FLANGE CAPNUT 22MM 10
NI 8200008 STUD DRIVE 8
NI 0005458 DRUM, BRAKE, 16.5 X 8.62 BAL. 1
NI 1713775 SLINGER, GREASE 1
6 0929042 BEARING, INNER, REAR AXLE 2
7 0929067 SEAL, INNER, REAR AXLE OIL, LUBRICATED 2
8 BRAKE ASSY., (SEE TABLE OF CONTENTS)

9 0928994 CAPSCREW, HEX HD, 5/8-18 X 2 16
10 0929018 WASHER, FLAT, 21/32 X 1 1/8 X 3/32 32
11 0929000 NUT, HEX HD, 5/8-18, LOCKING, GR 8, CADMIUM WAX 16
12 1483817 NUT, HEX HD, 3/4-16, PRVLG TORQUE 16

B4RE, Q4RE, W4RE

Revision 1/99
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KEY PARTNO
1 1970854
2 1543925
3 1543941
4 0929059

*5
0009787
NI 0005457
NI 2621571
NI 2621779
NI 0026318
NI 4317079
NI 8200008
NI 0005458
NI 1713775
6 0929042
7 0929067

8
9 0928994
10 0929018
11 0929000
12 1483817

Q4RE

AIR BRAKES
Q4RE
WHEEL END COMPONENTS
REAR, DRUM BRAKES W/ HUB PILOTED DISC WHEELS
J230
8.62” W/ ABS

DESCRIPTION

GASKET, AXLE SHAFT
NUT, SPINDLE, REAR
WASHER, LOCK, REAR
BEARING, OUTER, AXLE SHAFT
HUB & DRUM ASSY., 16 X 8.62 W/ ABS
DUAL WHEELS, STEEL INNER AND ALUMINUM OUTER (B4RE ONLY)
HUB & CUP ASSY., W/ STUDS
CUP, OUTER BEARING
CUP, INNER BEARING
STUD, SERRATED 3/4 -16
FLANGE CAPNUT 22MM
STUD DRIVE
DRUM, BRAKE, 16.5 X 8.62 BAL.
SLINGER, GREASE
BEARING, INNER, REAR AXLE
SEAL, INNER, REAR AXLE OIL, LUBRICATED
BRAKE ASSY., (SEE TABLE OF CONTENTS)
CAPSCREW, HEX HD, 5/8-18 X 2
WASHER, FLAT, 21/32 X 1 1/8 X 3/32
NUT, HEX HD, 5/8-18, LOCKING, GR 8, CADMIUM WAX
NUT, HEX HD, 3/4-16, PRVLG TORQUE

—81-—
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AIR BRAKES
Q4RE
WHEEL END COMPONENTS
REAR, DRUM BRAKES W/ STUD PILOTED DISC WHEELS
W230
8.62”
BEG W/ CSN 10033735
KEY PARTNO DESCRIPTION
1 1970854 GASKET, AXLE SHAFT
2 1543925 NUT, SPINDLE, REAR
3 1543941  WASHER, LOCK,
4 0929059  BEARING, OUTER
5 * HUB AND DRUM ASSY., ( INCLUDES THE FOLLOWING ITEMS)
NI 0005457  HUB AND CUP ASSY., (INCLUDES CUPS)
NI 2621779 CUP INNER BEARING
NI 2621571 CUP OUTER BEARING
NI STUD, 3/4 WHEEL
1713759 RH
1713767 LH
NI 8200008 STUD, DRIVE 3/4
NI CAPNUT, OUTER
1460005 RH
1460013 LH
NI CAPNUT, INNER
0005459 RH
0005460 LH
NI 0005458 BRAKE DRUM, 16.5 X 8.62
NI 1713775 GREASE SLINGER
6 0929042 BEARING, INNER
7 0929067 SEAL, INNER
8 SEE TABLE OF CONTENTS FOR BRAKE ASSEMBLIES.
9 0928994 CAPSCREW, HEX HEAD, 5/8 -18 X 2
10 0929018  WASHER, FLAT, 21/32 X 1 1/8 X 3/32
11 0929000  NUT, HEX, 5/8-18
12 1483817  NUT, HEX 3/4-16
“NOTE: PARTS LOCATED ON THIS PAGE APPLY TO THE FOLLOWING
HUB AND DRUM ASSEMBLIES: 0009712 (RH), 0009720 (LH)
Q4RE
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NI
NI
NI
NI
NI

Q4RE

PART NO

0001966

6088710
6020390
0026322
0961235
6088728

AIR BRAKES
Q4RE
OPTIONAL EQUIPMENT
WHEEL COVERS
FEATURE 40442-01

DESCRIPTION

KIT, WHEELCOVER , (INCLUDES THE FOLLOWING ITEMS)
(FEATURE 40442-01)

COVER, HUB, REAR WHEEL

COVER, HUB, SS FRONT AXLE

COVER, LUG NUT, 33MM, ALUM WHEEL, SS

WASHER, FLAT, 31/32 X 1 3/4 X 5/32

DECAL, LOGO, REAR WHEEL COVER

- PAGE 84 -
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KEY PARTNO

1 2008852
2 2008860

1928043
0020139
NI 0010499

0010501
0033876

NI 0010503
4 1305861
5 1258599
6 1735893
7 1946581
8 1946599
9 1946573
10 1946565
11 0805184
12 0805176
13 1905488
14 1985498
15 1894807
16 2027571
17 1955426
18 1875269
19 0315200
20 1894799
21 1143866
22 0020796
23 1325430
24 1361468

25 2020659
26 1450535
27 0854406
28 2001188
29 2001410

COOLING SYSTEM
B4RE, Q4RE, WARE
ENGINE COOLING
CUMMINS M11, ISM
FEATURE 40189-01

BEG W/CSN 10052365

DESCRIPTION

PIN, CLEVIS, 1/2DIA X1 1/2 LG
PIN, COTTER, 3/32 X 1

RADIATOR, CAC & SHROUD ASSY. ( CONSISTS OF THE FOLLOWING )

ENDING W/CSN 10052364

BEG. W/CSN 10052365

RADIATOR ONLY

CHARGE AIR COOLER ONLY

ENDING W/CSN 10052364
BEG. W/CSN 10052365

SHROUD ASSY.
ISOLATOR, MOTOR MOUNT
CLAMP, SPRING LOADED, 4.25 ID
HOSE, HUMP, REINF, 4.00 ID X 6.00 LG
TUBE, CHARGE AIR COOLER TO INTAKE
TUBE, RADIATOR, UPPER, M11
TUBE, CHARGE AIR COOLER TO TURBO
TUBE, RADIATOR, LOWER
SADDLE, 2 1/2 IN., S-250 STD, EXHAUST
U-BOLT, 2 1/2, UB250 STD, EXHAUST
CLAMP, CONSTANT TORQUE, 2 1/4 TO 3 1/8 DIA
HOSE, HUMP, RAD, 2.50 X 5.00
CLAMP, CONSTANT TORQUE, 1 3/4 TO 2 5/8 DIA
CLAMP, HOSE, 6203
BRACKET, CAC PIPE, TURBO TO CAC, M11
HOSE, SILICONE, 2.25 ID X 6.00 LONG
ADAPTER, HTR., 3/4 PIPE X HOSE
CLAMP, CONSTANT TORQUE, 13/16 TO 1 1/2
HOSE, HEATER, 1 INCH ID, SILICONE
TANK, FINAL ASSEMBLY, DEAERATION
CAP, RADIATOR, 10 LB.
HOSE, SILICON, 37 ID PUROSIL 80

COCK, DRAIN

ALARMSTAT, N/C 150 DEG

CAPSCREW, HEX HD, 5/16 - 18 X1, GR 8
LOCKWASHER, SPLIT RING, 5/16, MED.
NUT, HEX HD, 5/16 — 18

B4RE, Q4RE, W4RE
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KEY PARTNO

30
31
32
33
34
35
36
37
38
39
NI
40
4
42
43
44
45
46
47
48
49
50
51
52
53
54
55

56
57
58
59

60
NI
NI
NI
NI

0803171
2001451
0882795
1003078
2001212
1339621
0543934
2027159
0815621
0819359
1940022
1917269
1784743
1306927
1946631
0854422
1078922
1986777
0959460
1306927
1894773
1986827
1986801
1986835
1938265
1990076

0016592
0016618
0016634
0016576
1454008

2000644
1589522
0016749
1722297
1743970
2028363
2028546

COOLING SYSTEM
B4RE, Q4RE, WARE
ENGINE COOLING
CUMMINS M11, ISM
FEATURE 40189-01
BEG W/CSN 10052365

DESCRIPTION

CAPSCREW, HEX HD, 3/8 - 16NC X 1 - 1/2, GR 8
NUT, HEX HD, 3/8 — 16
LOCKWASHER, SPLIT RING, 3/8, MED.
CAPSCREW, HEX HD, 1/2- 13 X 3, GR 8
LOCKWASHER, SPLIT RING, 1/2, LHT.
CAPSCREW, HEX FLG, 3/8 — 16 X 1.25
NUT, HEX HD, 3/8 - 16, ZINC, LG FLG LK.
BUSHING, PIPE, 1/2 X 1/4
U-BOLT, 4 IN., EXHAUST PIPE CLAMP
CLAMP, SADDLE, 4 IN., EXHAUST PIPE
SENDER, LOW COOLANT (Q4RE ONLY)
BRACKET, SUPPORT, LWR, RADIATOR TUBE
DECAL, COLD FILL, DEAERATION TANK
WASHER, FLAT, 531 X 2.250 X 11 GA.
BRACKET ASSY., MTG, RADIATOR & CAC ASSY.
CAPSCREW, HEX HD, 3/8 — 16 X 1 1/8, GR 8
WASHER, FLAT, 3/8 X 7/8 X 5/64
BRACE ASSY., RADIATOR AND CAC
NUT, HEX HD, 1/2 - 20, GR 8
WASHER, FLAT, 531 X 2.250 X 11 GA
ISOLATOR, BARRY CONTROLS, 2200213
BRACKET ASSY., MTG, RADIATOR BRACE, REAR
BRACKET ASSY., MTG, RADIATOR BRACE, FRONT
ANGLE, BRACE, RADIATOR
ANGLE, REINFORCEMENT, RAD MTG BRACKETS
HOSE, SILICONE, 1.25 ID
NECK ASSEMBLY
CLOSEOUT, DEAERATION TANK (Q4RE ONLY)
SURGE TANK (B4RE ONLY)
BRACKET, ATTACH, DEAERATION TANK, LH
BRACKET, ATTACH, DEAERATION TANK, RH
INSERT, BARBED, 3/8 ID HOSE X 1/4 MPT
SCREW
1/4 — 14 X 3/4, AB, PH1, TRUSS HD (Q4RE ONLY)
10 - 16 X 3/4, AB PH1, PAN HD (B4RE)
CLAMP, CONSTANT TORQUE, 1 1/16 TO 2.00
ANTIFREEZE, LOW DILICATE, ETH GLY BASE W/DCA4
FAN ASSY,, 32.00 IN., 9 BLADE 3.50 PW, SUCKER
BOLT, HEX HD 3/8 — 16 X 1 1/4 (Q4RE ONLY)
WASHER, FLAT 7/16 X 11/32 X 7/64 (Q4RE ONLY)

B4RE, Q4RE, W4RE
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KEY

PART NO

37
38

2008852
2008860

1928043
0020139
0010499

0010501
0033876
0010503
1305861
1258599
1735893
1905678
1905348
1958909
1877851
0805184
0805176
1905488
1985498
1741024
2027571
1955426
1135706
1900281
0315200
1894799
1143866
1325430
1361468
2020659
1501097
0854406
2001188
2001410
0803171
2001451
0882795
1003078
2001212
1339621
0543934
2027159
0815621

Q4RE, WARE

COOLING SYSTEM
Q4RE, W4RE
ENGINE COOLING
DD SERIES 60
FEATURE 40190-01
BEG W/CSN 10052365

DESCRIPTION

PIN, CLEVIS, 12 DIA. X 1 1/2 LG
PIN, COTTER, 3/32 X 1
RADIATOR, CAC & SHROUD ASSY. ( CONSISTS OF THE FOLLOWING )

ENDING W/CSN 10068049

BEG. W/CSN 10068050

RADIATOR ONLY

CHARGE AIR COOLER ONLY

ENDING W/CSN 10068049
BEG. W/CSN 10068050

SHROUD ASSY.
ISOLATOR, MOTOR MOUNT
CLAMP, SPRING LOADED, 4.25 ID
HOSE, HUMP, REINF, 4.00 ID X 6.00 LG
TUBE, CHARGE AIR COOLER TO INTAKE
TUBE, RADIATOR, UPPER
TUBE, CHARGE AIR COOLER TO TURBO
TUBE, RADIATOR, LOWER
SADDLE, 2 1/2 IN., S-250 STD, EXHAUST
U-BOLT, 2 1/2, UB250 STD, EXHAUST
CLAMP, CONSTANT TORQUE, 2 1/4 TO 3 1/8 DIA
HOSE, HUMP, RAD. 2.50 X 5.00
ELBOW, SILICONE, 90 DEG., 2.50 ID W/SPRING
CLAMP, HOSE, 6203
BRACKET, CAC PIPE, TURBO TO CAC, M11
ADAPTER, 1012-12-165, 37 DEG., STEEL FLARE
HOSE ASSY., 1.00 ID, 37 DEG. FEMALE SWIVEL
ADAPTER, HTR, 3/4 PIPE X 1 HOSE
CLAMP, CONSTANT TORQUE, 13/16 TO 1 1/2
HOSE, HEATER, 1 INCH ID, SILICONE
CAP, RADIATOR, 10 LB
HOSE, SILICON, .37 ID PUROSIL 80
COCK, DRAIN
BRACKET, ATCH, BRAKE LINE TO FRAME
CAPSCREW, HEX HD, 5/16 - 18 X 1, GR 8
LOCKWASHER, SPLIT RING, 5/16, MED.
NUT, HEX HD, 5/16 - 18
CAPSCREW, HEX HD, 3/8 - 16
NUT, HEX HD, 3/18 - 16
LOCKWASHER, SPLIT RING, 3/18, MED.
CAPSCREW, HEX HD, 1/2-13 X 3,GR 8
LOCKWASHER, SPLIT RING, 1/2, LHT.
CAPSCREW, HEX FLG, 3/8-16 X 1.25
NUT, HEX HD, 3/8 — 16, ZINC. LG FLG LK
BUSHING, PIPE, 1/2 X 1/4
U-BOLT, 4 IN., EXHAUST PIPE CLAMP
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KEY PARTNO

39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
NI
NI
NI
NI
59
60
61

62
63
64

65
66
NI

0819359
1917269
1784743
1306927
1946631
0854422
1078922
1986777
0959460
1306927
1894773
1986827
1986801
1986835
1042878
1757079
1078781
1225598
1900273
2023224
1722297
1743970
2028363
2028546
1938265
1990076

0016592
0016618
0020796
0016749

2000644
1589522
0016634
0016576
1940022

Q4RE, W4RE

COOLING SYSTEM
Q4RE, WARE
ENGINE COOLING
DD SERIES 60
FEATURE 40190-01
BEG W/CSN 10052365

DESCRIPTION

CLAMP, SADDLE, 4 IN., EXHAUST PIPE
BRACKET, SUPPORT, LWR, RADIATOR TUBE
DECAL, COLD FILL, DEAERATION TANK
WASHER, FLAT, .531 X 2.250 X 11 GA
BRACKET ASSY., MTG, RADIATOR & CAC ASSY.
CAPSCREW, HEX HD, 3/8-16 X 1,1/8, GR 8
WASHER, FLAT, 3/8 X 7/8 X 5/64

BRACE ASSY., RADIATOR AND CAC

NUT, HEX HD, 1/2-20,GR 8

WASHER, FLAT, 531 X 2.250 X 11 GA
ISOLATOR, BARRY CONTROLS, 22002-13
BRACKET ASSY, MTG, RADIATOR BRACE, REAR
BRACKET ASSY, MTG, RADIATOR BRACE, FRONT
ANGLE, BRACE, RADIATOR

ADAPTER, 848-FSO-16 X 16

ELBOW, SWIVEL NUT, 90 DEG. WITH 1/2 FPT
SENDER, WATER TEMP, 1/2 PIPE

CLAMP, LOOP, 1.25

HOSE ASSY., 1.00 ID, 37 DEG, FEMALE SWIVELS
CONNECTOR, 1/4 MPT X 1/4 TUBE, 205183
ANTIFREEZE, LOW SILICATE, ETH GLY BASE W/DCA4
FAN ASSY., 32.00 IN., 9 BLADE 3.50 PW, SUCKER
BOLT, HEXHD, 3/8-16 X 11/4

WASHER, FLAT, 7/16 X 11/32 X 7/64

ANGLE, REINFORCEMENT, RAD MTG BRACKETS
HOSE, SILICONE, 1.25 ID

NECK ASSEMBLY

CLOSEOUT, DEAERATION TANK (Q4RE ONLY)
SURGE TANK, (W4RE ONLY)

TANK, FINAL ASSEMBLY, DEAERATION

CLAMP, CONSTANT TORQUE, 1 1/16 TO 2.00, CT9424
SCREW

1/4-14 X 3/4, AB, PH1, TRUSS HD (Q4RE ONLY)
10-16 X 3/4, PAN HD (W4RE ONLY)

BRACKET, ATTACH, DEAERATION TANK, LH (Q4RE ONLY)

BRACKET, ATTACH, DEAERATION TANK ( W4RE ONLY)
SENDER, LOW COOLANT (Q4RE ONLY)
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REFER TO DIAGRAM
1889054 E
DRIVELINE
B4RE, Q4RE, WARE
CUMMINS M11, ISM DETROIT DIESEL SERIES 60 W/ HD4060P B500P TRANS 1810 SERIES
FEATURE 40188-01, 40189-01, 40190-01

KEY PARTNO DESCRIPTION QTy
NI DRIVESHAFT ASSEMBLY 1810 SERIES
Q4RE, B4RE
1934629 (FEATURE 4018801, 40189-01) CUMMINS
1910777 (FEATURE 40190-01), DD SERIES 60
WA4RE
1910777 (FEATURE 40190-02), 40 FT ONLY 247 WHEELBASE
1888924 (FEATURE 40190-02), 42 FT ONLY 259 WHEELBASE
1 1160803  KIT, 5-28 1x, JOURNAL & BEARING 1
2 1160860 YOKE, TUBE, 1810 SPICER 1
3 1160845 TUBING, 4.50 O.D. X .135 WALL 1
4 1160837 SHAFT, STUB, SLIP, 1810 SPICER 1
5 1160811 YOKE ASSY., SLIP, 1810 SPICER 1
6 1160829 SEAL, SLIP JOINT, 1810 SPICER 1
7 2027431 FITTING, GREASE, 5000, 1/8 MPT, STRAIGHT 1
8 1889864 CROSS & BEARING KIT, 1810 HALF ROUND YOKE 1
NI 1313774 HOSE, .625 IS X .906 OD 39 FT

B4RE, Q4RE, W4RE

Revision 6/99
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PART NO

2023539
2027191
1002898
0871954
2008282
1313840
0315200
2009504
1626431
1900745
2009082
0760249
2008050
1940014
0618512
2027159
1939990
1940006
1895069
1875491
0933879
1080316
1317783
1955491
0946533
0002574
0998526
1132034
2001212
1880970
0144964
1952258
1952266
1799303
8312274
1947852
1816073
0002574
1132034
0998526
1003052
0009424

ENGINE TRIM
Q4RE
CUMMINS M11, ISM

FEATURE 40188-01, 40189-01

DESCRIPTION

BUSHING, PIPE, 1/2

NIPPLE, .375 CLOSE PIPE

COUPLING, 3/8 X 3/8

COCK, SHUTOFF

ELBOW, STREET, 45 DEG.

INSERT, BARBED, STRAIGHT

ADAPTER, HTR, 3/4 PIPE X 1 IN. HOSE
NIPPLE, PIPE, 3/4

VALVE, BALL, 3/4 W/ BUTTERFLY HANDLE
BUSHING, 3/4 MPT, 3/8 FPT.

BUSHING, PIPE, GALV, 3/4 X 1

ELBOW, STREET, 3/4, 90 DEG

BUSHING, BRASS, JK DR

SENDER, OIL PRESSURE

BUSHING, PIPE, 1/2 X 1

BUSHING, PIPE, 1/2 X 1/4

SENDER, OIL TEMP,

SENDER, WATER TEMP.

ISOLATOR, MOTOR MOUNT, FRT

SPACER, 3.25 OD X 2.00 ID X .116 THICK
NUT, HEX HD, 3/4 -10

WASHER, FRONT ENGINE MTG.
CAPSCREW, HEX HD , 3/4-10 X5, GR 8
HEATER, ENGINE BLOCK, 1500 WATT, 120 VOLT
LOOM, CORRUGATED, BLACK, NYLON, 7/16ID, SS
BRACKET, ALTERNATOR ADJUSTMENT, 200 AMP
SPACER, .250 X 1.25 X 1.25 W/ .531
CAPSCREW, HEX HD M12-1.75 X 35, GR 8.8
LOCKWASHER, SPLIT RING, 112

ELBOW, SWIVEL, FEMALE, 90 DEGREE
ADAPTER, HEATER, 1/2 PIPE X 1 HOSE
CABLE ASSY., ALT TO STARTER HOT
CABLE ASSY., ALT TO GROUND

BELT, DRIVE & A/C COMPRESSOR

BELT, (ALTERNATOR FOR AIR CONDITIONER COMPRESSOR)

BELT, ALTERNATOR, ENGINE
ALTERNATOR, 200 AMP
BRACKET, ALT ADJUSTMENT

CAPSCREW, HEX HEAD, M12-1.75 X 35 ( ALT BRACKET )

SPACER, .250X1.25
WASHER, FLAT, 15/32
FILTER, OIL, ENGINE
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KEY PARTNO

NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI

Q4RE

0809103
1054378
1112556
1659226
1801851
1801877
1811306
1954130
1780543
1786185
1939982
1939990
1940006
1940014
1972074
1972082
1008127
1743855
1801869
1957265
1866862
1875491
1895069
1957273

1743962
0002125
1799303
8312274

ENGINE TRIM
Q4RE
DETROIT DIESEL SERIES 60
FEATURE 40190-01

DESCRIPTION

SWITCH, MAGNETIC, STARTER

ALARMSTAT, HIGH TEMP, KYSOR

SWITCH, PRESSURE, FASCO, LOW OIL
SWITCH, QUICK START TEMP.

HEATER, ENG. BLOCK 1500 W.

THERMOSTAT, ENGINE BLOCK, HEATER
HARNESS, WIRING ,ENGINE, DDEC I
HARNESS, WIRING, FUEL SENSORS

BREAKER, CIRCUIT, 15A

CABLE ASSY., STARTER, SOL TO CHAS RL
SENDER, TRANSMISSION OIL TEMP.

SENDER, TRANSMISSION OIL, VDO

SENDER, WATER TEMPERATURE, VDO
SENDER, OIL PRESSURE, VDO

CABLE ASSY., 8 GA. STARTER RELAY

CABLE ASSY., 8 GA. STARTER SOL

ADAPTER ASSY., AIR COMPRESSOR INLET
ISOLATOR, MOTOR MOUNT

SHIELD, HEAT, ENGINE BLOCK

MOUNT ASSY., FLYWHEEL HOUSING

BRACKET ASSY., MTG, ENG/TRANS

SPACER, 3.25 OD X 2.00 ID X .116 THICK
ISOLATOR, MOTOR MOUNT, FRONT

MOUNT ASSY, FLYWHEEL HOUSING
ALTERNATOR, ENGINE ( CONTACT YOUR DETROIT DIESEL DEALER)
VOLTAGE REGULATOR, (ENGINE ALTERNATOR)
BELT, ALTERNATOR, ENGINE

BELT, (DRIVE & A/C COMPRESSOR)

BELT, (ALTERNATOR FOR AIR CONDITIONER COMPRESSOR)
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REFER TO DIAGRAM
1985431
ENGINE TRIM
B4RE, Q4RE, WARE
AIR INTAKE
CUMMINS M11, ISM
FEATURE 40188-01, 4018901, 40188-03

KEY PARTNO DESCRIPTION Qry
1 1789262 ELBOW, RUBBER, 6.00 ID X 5.00 ID 90 DEG S/R
2 1856038 CLAMP, SPRING LOADED, 6.50 ID
3 1951003 PIPE, AIR INTAKE, TURBO TO AIR CLNR
4 1515899 SPACER, .51ID X .75 OD X .62 LONG
5 0016261 BRACKET ,MTG, AIR CLNR TO DAVENPORT
6 0002093 HOSE, RUBBER, STRAIGHT, 7 IN. ID, 3.25 IN. LONG
7 1977255 INDICATOR, AIR RESTRICTION, 25 IN.
8 2009298 NIPPLE, BRASS, 1/8 CLOSE 3326 X 2
9 0993808 HOSE, HUMP, RUBBER, 7 TO 5 1/2

10 1421965 CLAMP, SPRING LOADED, 7.50 ID
11 0850800 NUT, HEXHD, 1/2-13

12 0803239 CAPSCREW

13 0850776 WASHER, FLAT

14 1421973 CLAMP, SPRING LOADED, 6.00 ID
15 1895044 AIR CLEANER ASSY.

16 1570407 CLAMP, MTG, AIR CLEANER

17 0559195 CAPSCREW, HEX HD, 3/8-16 X 1
18 0826297 NUT, HEXHD, 3/8-16

19 1107085 WASHER, FLAT, 13/32

20 1990696 FITTING, 90 DEG

—~ O BRBPARN 2 ONOW= 2 a2 ND

B4RE, Q4RE, WARE

Revision |, 04/01
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REFER TO DIAGRAM

1985431

ENGINE TRIM

Q4RE, WARE

AIR INTAKE

DETROIT DIESEL SERIES 60
FEATURE 40190-01
KEY PARTNO DESCRIPTION QTY

1 1789262 ELBOW RUBBER, 6.00 ID X 5.00 ID, 90 DEG. S/R
2 1856038 CLAMP, SPRING LOADED, 6.00 ID
3 1867605 PIPE, AIR INTAKE, TURBO TO AIR CLEANER WLWB
4 1515899 SPACER
5 0016261 BRACKET, MTG. AIR CLEANER
6 0002093 HOSE, RUBBER, STRAIGHT, 7 IN. ID, 3.25 IN. LONG
7 1990670 INDICATOR, SERVICE, AIR CLEANER
8 2009298 NIPPLE, PIPE, 1/8 CLOSE, GALV PIPE
9 1843531 HOSE, HUMP, REDUCER, 7.00 TO 6.00

10 1421965 CLAMP, SPRING LOADED, 7.50 ID

11 0850800 NUT HEX

12 0803239 CAPSCREW

13 0850776 WASHER, FLAT

14 CLAMP (SEEKEY #2)

15 1895044 AIR CLEANER ASSY., ECO-SM

16 1570407 CLAMP, MTG, AIR CLEANER

17 0559175 CAPSCREW, HEX HD

18 0826297 NUT, HEX HD, 3/8- 16, ZINC, LG FLG LK

19 1007085 WASHER

20 1990696 FITTING, 90 DEG.

21 1004621 TUBING, PLASTIC, 1/8 OD (FEATURE 40190-02, WARE ONLY) 8
22 0010919 CYLINDER ASSY., QUICK START FUEL, DIESEL (FEATURE 40190-02, W4RE)
23 0893370 VALVE, FITTING, 90 DEGREE (FEATURE 40190-02, W4ARE ONLY)

24 0893396 CLAMP, QUICK START (FEATURE 40190-02, W4RE ONLY)

25 1885029 BRACKET, MTG, CLAMP (FEATURE 40190-01, —02, Q4RE, W4RE ONLY)

26 1569326 U-BOLT ASSY., 6 IN. (FEATURE 40190-01, —02, Q4RE, W4RE ONLY)

27 0543934 NUT, HEX HD 3/8- 16 (FEATURE 40190-01, -02, Q4RE, W4RE ONLY)

[\)_L_L_L_L_Aj_xm.p,pm_n_Lm,pJ;m_L_t_s_s_L_Ll\).p._x

Q4RE, WARE

Revision |, 04/01
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KEY PARTNO

QCoONOOODLWN =

21

22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
NI
NI

0016170
0016188
0016162
0015768
0015693
0016154
0015776
0016279
0016139
0016121
0016147
1799303
8312274
1969468
0002288
0009153
0009453
0016287
0015842
0016196
0015735

0015610
0015750

1132034

2003218
2001212
1134097
1536879
0803171

1092337
2001121

0654962
0009917
1448091

0009922
2023513
2001170
2001329
1494160
0004522
0009152
0009154
0009009
0009045
0997726
0002511

0016204
0016212

ENGINE TRIM
Q4RE
AIR CONDITIONER MOUNTING
FEATURE 38102-01 W/ 40188, 40189 OR W/ 40190

DESCRIPTION

CYLINDER, AIR, 1.50 BORE X 8.50 STROKE
CLEVIS, ROD
MUFFLER, AIR PRESSURE EXHAUST, 1/8 PORT
BRACKET, MTG, CYLINDER TO COMPRESSOR
BRACE, MTG, CYLINDER TO COMPRESSOR
VALVE, TOGGLE, 2-POSITION, 3-WAY, 3—-POST
BRACKET, MTG, BELT TENSION CONTROL
PLATE, A/C COMP BELT TENSION CTRL PANEL
BRACKET, MTG, REGULATOR
REGULATOR, AIR, 0-125 PSI
GAUGE, AIR PRESSURE, 0-100 PSI, 1/4 CONNECTION
BELT, AIR CONDITIONER COMPRESSOR
BELT, (ALTERNATOR FOR AIR CONDITIONER COMPRESSOR)
PULLEY, IDLER
BOLT, SHOULDER
BRACKET, MTG, IDLER PULLEYS
SPACER, SHOULDER, .875 X. 755 X .470
PLATE, REINFORCEMENT, SUBFRAME, LOWER, RH
SUPPORT ASSY, MTG, THERMOKING TO FRAME
PILLOW BLOCK
BASE ASSY,, PIVOT, MTG, CMPR,
BRACKET ASSY, MTG, CYLINDER TO ENG
(FEATURE 40189) CUMMINS M11
(FEATURE 40190) DD SERIES 60
CAPSCREW, HX HD, M12-1.75 X 35
(FEATURE 40189) CUMMINS M11
(FEATURE 40190) DD SERIES 60 (SUPPLIED W/ ENGINE)
GROMMET, RUBBER
LOCKWASHER, SPLIT RING, 1/2
WASHER, FLAT, 15/32 X 1 1/8 X 5/64
ELBOW, 90 DEG, SWIVEL, Q/D, 1/8 MPT X 1/4 TUBE
CAPSCREW, HEXHD, 3/8-16NCX1-1/2, GR 8
CAPSCREW, HEX HD, 1/4-20 X 2
WASHER, FLAT, 5/16 X 3/4 X 5/64
TUBING, PLASTIC, 1/4 OD, BLACK
CONNECTOR, MALE, 1868 X 4
VALVE, CHECK, 1/4 X 1/4 MALE PT
CONNECTOR, MALE, 1468 X 4 X 4-Z, .25 MP X 25T
PLUG, PIPE, 1/4
LOCKWASHER, SPLIT RING, 1/4
NUT, HEX HD, 1/4-20
RIVET, .12, CHERRY
ADJUSTMENT, SPINDLE 3/8-16 X 5 3/4
PULLY, GROVED, 2/5V, 3.50 OD
SPACER, .75 X 1.50 X 5.50
BRACKET, LOWER, IDLER PULLEY
SPACER, CRANKSHAFT PULLEY (FEATURE 40188, 40189)
CAPSCREW, HEX HD M10-1 (FEATURE 40188, 40189)
SPACER, .470 ID X .875 OD X .50 LONG
HOSE ASSEMBLY, SUCTION
HOSE ASSEMBLY, DISCHARGE

* NOTE : CONTACT YOUR LOCAL THERMOKING DEALER FOR A/C SERVICE PARTS.

Q4RE
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KEY PARTNO
44 0826297
45 2001469
46 0870451
47

48 ,

49 0018010
51 8312266
NI 1972017
52 0020448

ENGINE TRIM
Q4RE
AIR CONDITIONER MOUNTING
FEATURE 38102-01 W/ 40188, 40189 OR W/ 40190

DESCRIPTION

NUT, HEX HD, 3/8 - 16

NUT, HEX HD, 7/16 — 20

CAPSCREW, HEX HD, 3/8 - 16NCX2 - 1/2, GR 8
CAPSCREW, 7/16 — 16NC X 2 (REFERENCE ONLY)
NUT, HEX HD, 7/16 — 14 (REFERENCE ONLY)

KIT, COMPRESSOR, X 1426, R22

ALTERNATOR, AIR CONDITIONER

BELT, ALTERNATOR, AIR CONDITIONER
BRACKET, MTG, CLOSEOUT PAN

* NOTE : CONTACT YOUR LOCAL THERMOKING DEALER FOR A/C SERVICE PARTS.

Q4RE
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14
15
16
17
18
19
26
27
NI

Q4RE

PART NO

1436138
1569334
2001394
1044650
0005859
1327428
0958504
2028363
1328632
0839027
1569326
1950997

1576651
0002635
1947845
1947092
0543934
1250851
1735976
1960269
0006534
0006431
2523513

EXHAUST
Q4RE
CUMMINS M11, ISM
FEATURE 40189-01, 4018801

DESCRIPTION

BRACKET, MUFFLER SUPPORT, ROOF EXIT EXH
ANGLE, MUFFLER SUPPORT, 6 IN. EXH, ROOF EX
RIVNUT, NC, 1/4
CAPSCREW, HEX, FLANGE 1/4-20 X 7/8 STAINLESS W/PT.
MUFFLER, 6 IN. INLET/OUTLET
ISOLATOR, RUBBER
WASHER, FLAT, 1 1/2 X 3/4 1/16 THK, NYLON
BOLT, HEX 3/8-16 X 1 1/4, GR 5, PHOS & OIL
WASHER, FLAT, .06 X .406 ID X 1.125 OD
NUT, HEX HD, 3/8-16, GR G
U-BOLT ASSY., 6 IN.
PIPE, EXHAUST, FLEXPIPE TO MUFFLER, M11
TAILPIPE, EXHAUST ,6.00 O.D., CHR

(ENDING W/CSN F10020364)

(BEGINNING W/CSN F10020365)
CONNECTOR, FLEXIBLE EXHAUST, SS, 5.0ID-ID18 IN.'LG
PIPE, EXHAUST, TURBO TO FLEX PIPE, M11
NUT, HEX HD, 3/8- 16
CLAMP, EXHAUST, WIDE BAND, 5 IN.
CLAMP, V-BAND, 5 INCH
SHIELD, HEAT, EXHAUST PIPE, M11

U-BOLT, 6.5 IN. ZINC PLATED (BEGINNING W/CSN F10020365)

REFER TO DIAGRAM
1995141 H

ANGLE, MUFFLER SUPPORT UPPER ROOF EXIT (BEG W/CSN F10020365)

PLUG, PIPE, 1/4, ALLEN HEX HD, BRASS
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PART NO
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13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
NI
NI

1436138
1569334
2001394
1044650
0005859
1327428
0958504
2028363
1328632
0839027
1569326

1867597
0010819
0002635
1954825
1867498
1086156
1086164
0543934
1660844
1660836
1735976
0993915
1964816
1964824
2023513
0006534
0006431
0035568
3781861

Q4RE, W4ARE

EXHAUST
Q4RE, WARE
DETROIT DIESEL
FEATURE 40190-01, 02

DESCRIPTION

BRACKET, MUFFLER SUPPORT, ROOF EXIT EXH
ANGLE, MUFFLER SUPPORT, 6 IN. EXH, ROOF EX
RIVNUT, NC, 1/4
CAPSCREW, HEX, FLANGE 1/4-20X7/8 STAINLESS W/PT.
MUFFLER, 6 IN. INLET/OUTLET
ISOLATOR, RUBBER, LORD CB-1120-3
WASHER, FLAT, 1 1/2 X 3/4 1/16 THK, NYLON
BOLT, HEX 3/8-16 X 1 1/4, GR 5, PHOS & OIL
WASHER, FLAT, .06 X .406 ID X 1.125 OD
NUT ,HEX HD, 3/8-16, GR G
U-BOLT ASSY, 6 IN.
PIPE, EXHAUST, FLEXPIPE TO MUFFLER
FEATURE 40190-02 W4RE
FEATURE 40190-01 Q4RE
TAILPIPE, EXHAUST, 6.00 O.D., CHR,13 IN. LG

CONNECTOR, FLEXIBLE, EXHAUST, 5 INCH ID, DOUBLE BALL JOINT

PIPE, EXHAUST, TURBO TO FLEXPIPE

THERMOCOUPLE, 4 TO 6 EXHAUST (FEATURE 40190-02 W4RE ONLY)

WIRE, LEAD, 12 FT. (FEATURE 40190-02 W4RE ONLY)
NUT, HEX HD, 3/8- 16

SADDLE, 5.00 IN.

U-BOLT, 5.00 IN.

CLAMP, V-BAND, 5 INCH

CLAMP, EXHAUST PIPE, 5 IN.

BRACKET, EXHAUST SUPPORT

BRACKET, SUPT, TURBO PIPE BRACE

PLUG, PIPE 1/4 (FEATURE 40190-01 Q4RE ONLY)
U-BOLT, 6.5 IN.

ANGLE, MUFFLER SUPPORT UPPER ROOF EXIT

KIT, BLANKET, INSULATION, THERMAL, EXH, S60 RCDA
WIRE, LOCK, 032, STAINLESS STEEL (SPOOL=300 FT)
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KEY PARTNO
1 1953371
NI 0011161
NI 0018827
2 1450956
NI 1334689
3
4 0932012
NI 0659979
NI 2000784
5 1197136
NI 1268119
6 0553131
NI 2000826
NI 0659979
NI 2001451
7 1953165
8 4617627
NI 1334689
9 0002287
NI 1563816
10 1960756
11 1960764
12 1960772
13 1985183
NI 1653948
15 1953231
16 1953199
17 1953215
18 1953223
19 1953207
20 1746387
21 1868017
22 1868025
23 1891142
NI 1696756
25 0015933
26 1780543
27 0016063
NI 1922269
Q4RE

ELECTRICAL
Q4RE
ELECTRICAL PANEL ASSY., FRONT, OUTSIDE ACCESS
CUMMINS M11
FEATURE 40189-01
BEGINNING W/ CSN 10016910

DESCRIPTION

PANEL, ELECTRICAL, O/S ACCESS, FRONT

LOCK, KEY, LOAD CENTER, KEYED CH545

LATCH, PUSH TO CLOSE, FLUSH MOUNT, BLACK, SOCO M1-2A-12-5
MODULE, LOW COOLANT WARNING

SCREW, 10-32 x 3/8, F, PH1, PAN HEAD

NOT APPLICABLE

SOLENOID, 100-AMP

NUT, HEX, FLANGE SER, 1/4-20

SCREW, MACH, 1/4-20 x 1/2, PH1, TRUSS HEAD
SOLENOID, 75-AMP, BOSCH

SCREW, 1/4-20 x 1/2, PH1, PAN HEAD

TERMINAL, BATTERY CABLE, JUNCTION, NO 10148
SCREW, MACH, 1/4-20 x 3/4, PH1, TRUSS HEAD

NUT, HEX, FLANGE SER, 1/4-20

NUT, HEX HEAD, 3/8-16

BASE, MTG, RELAY/FUSE BLK, 4 POSITION

MODULE, DAYTIME RUNNING, LAMP

SCREW, 10-32 x 3/8, F, PH1, PAN HEAD

HARNESS, WIRING, ELECTRICAL PANEL, O/S ACCESS, FRONT, M11
SCREW, 6-32 x 3/8, F, PH1, OVAL COUNTERSINK

CABLE ASSY., 100A SOLENOID

CABLE ASSY., 75A SOLENOID

CABLE ASSY., MASTER SOLENOID

CABLE ASSY., GROUND

TIE, CABLE, NYLON, PUSHMOUNT

FUSE, MINI, 30 AMP

FUSE, MINI, 25 AMP

FUSE, MINI, 20 AMP

FUSE, MINI, 15 AMP

FUSE, MINI, 10 AMP

RELAY, MICRO

RELAY

FLASHER, TURN/HAZARD WARNING

COVER, ATO FUSE, RED, 630 SERIES, M/P

FUSE, AUTO, 30 AMP

HARNESS, WIRING, LIGHTS, L/CMPT, ELEC PANEL
BREAKER, CIRCUIT, 15A, HERMETIC SEAL, W/ MTG TABS
HARNESS, WIRING, ELECTRICAL SERVICE DOOR
DECAL, FRONT ELECTRICAL PANEL, O/S ACCESS, CUMMINS M11
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KEY PARTNO

1
NI
NI

4
NI
NI

5
NI

6
NI
NI
NI

7

8
NI

9
NI
10
1
12
13
NI
15
16
17
18
19
20
21
22
23
24
25
26
27
NI

Q4RE

1953371
0011161

0018827
0932012
0659979
2000784
1197136
1268119
0553131
2000826
0659979
2001451
1953165
4617627
1334689
0002295
1563816
1960756
1960764
1960772
1985183
1653948
1953231
1953199
1953215
1953223
1953207
1746387
1868017
1868025
1891142
1696756
0015933
1780543
0016063
0000009

ELECTRICAL
Q4RE
ELECTRICAL PANEL ASSY., FRONT, OUTSIDE ACCESS
DETROIT DIESEL
FEATURE 40190-01
BEGINNING W/ CSN 10016910

DESCRIPTION

PANEL, ELECTRICAL, FRONT, O/S ACCESS

LOCK, KEY, LOAD CENTER, KEYED CH545

LATCH, PUSH TO CLOSE, FLUSH MOUNT, BLK, SOCO M1-2A-12-5
SOLENOID, 100-AMP

NUT, HEX, FLANGE SER, 1/4-20

SCREW, MACH, 1/4-20 x 1/2, PH1, TRUSS HEAD
SOLENOID, 75-AMP, BOSCH

SCREW, 1/4-20 x 1/2, PH1, PAN HEAD

TERMINAL, BATTERY CABLE, JUNCTION, NO. 10148
SCREW, MACH, 1/4-20 x 3/4, PH1, TRUSS HEAD

NUT, HEX, FLANGE SER, 1/4-20

NUT, HEX HD, 3/8-16

BASE, MTG, RELAY/FUSE BLK, 4 POSITION

MODULE, DAYTIME RUNNING, LAMP

SCREW, 10-32 x 3/8, F, PH1, PAN HEAD

HARNESS, WIRING, ELECTRICAL PANEL, O/S ACCESS, FRONT
SCREW, 6-32 x 3/8, F, PH1, OVAL COUNTERSINK

CABLE ASSY., 100A SOLENOID

CABLE ASSY., 75A SOLENOID

CABLE ASSY., MASTER SOLENOID

CABLE ASSY., GROUND

TIE, CABLE, NYLON, PUSHMOUNT

FUSE, MINI, 30 AMP

FUSE, MINI, 25 AMP

FUSE, MINI, 20 AMP

FUSE, MINI, 15 AMP

FUSE, MINI, 10 AMP

RELAY, MICRO

RELAY

FLASHER, TURN/HAZARD WARNING

COVER, ATO FUSE, RED, 630 SERIES, M/P

FUSE, AUTO, 30 AMP

HARNESS, WIRING, LIGHTS, L/CMPT, E/PNL

BREAKER, CIRCUIT, 15A, HERMETIC SEAL, W/ MTG TABS
HARNESS, WIRING, ELEC SERVICE DOOR, E/PNL
DECAL, FRONT ELECTRICAL PANEL, O/S ACCESS, DETROIT DIESEL
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Q4RE

ELECTRICAL
Q4RE

REFER TO DIAGRAM
0020455 A

OUTSIDE ACCESS, REAR, ELECTRICAL PANEL ASSY. W/ COMPONENTS

PART NO

1951466
1953165

1950831
0007353
0011380
0019826

1746387
1161876

1953173
0001237
0007394
0011377
0020454

1982636
1953199
1953231
1953215
1953223
1939966
1953207
1953249
0004201
3754728
2001170
0037382
1754308
2000016
1746544
1746551
1746536
0004199
0001863

DESCRIPTION

PANEL, ELECTRICAL, O/S ACS, RR REWORKED
BASE, MTG, RELAY/FUSE BLK, 4 POSITION
HARNESS, WRG, PANEL, ELECTRICAL, REAR
ENDING W/ BSN 20007449
FROM 20007450 TO BSN 20014614
FROM 20014615 TO BSN 20024519
BEGINNING W/ BSN 20024520

RELAY, MICRO

RELAY, 1SO, W/O TAB

DECAL, ELECTRICAL PANEL, REAR
ENDING W/ BSN 20006389
FROM BSN 20006390 TO BSN 20007449
FROM BSN 20007450 TO BSN 20014614
FROM BSN 20014615 TO BSN 20024519
BEGINNING W/ BSN 20024520

BREAKER, CIRCUIT, MINI, 20 AMP

FUSE, MINI, 25 AMPS

FUSE, MINI, 30 AMPS

FUSE, MINI, 20 AMPS

FUSE, MINI, 15 AMPS

BREAKER, CIRCUIT, MINI, 10 AMPS

FUSE, MINI, 10 AMPS

FUSE, MINI, 5 AMPS

SWITCH, REAR CONTROL

SCREW, MACH, 10 — 32 X 1/4, PH1, PAN HD
LOCKWASHER, SPLIT RING, 1/4, MED
DECAL, CONTROL BOX, REAR

PLATE, MTG, ELEC COMPONENTS
SCREW, 1/4 — 14 X 5/8, B, HEX, W/PLAIN WASH
SHROUD, CONNECTOR

GASKET, SHROUD

SEAL, CONNECTOR

SWITCH, MANUAL

RELAY, MICRO

- PAGE 117 -
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KEY PARTNO

NI
NI

NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI

NI
NI
NI
NI
NI
NI
NI
NI
NI
NI

NI
NI
NI
NI
NI
NI
NI
NI
NI
NI

Q4RE

1954148

1954155
0002311
0527275
1167808
1277201
1370048
1446509
1446517
1446525
1589530
2000529
2258630
3928017

1953363
0002378
0000880
0563916
1960186
2001162
2001253
2193456
3840618
3909082
1970938
1970946

1970953
0005744
1970979
0385484
1280601
1341700
1518158
1619980
1653948
1949510
2004521
3909090

ELECTRICAL
Q4RE
ELECTRICAL COMMON PARTS
CUMMINS M11
FEATURE 40189-01

DESCRIPTION

HARNESS, WIRING, BODY, HB2
HARNESS, WIRING, FRONT CAP
(ENDING W/ CSN 10003289)
(BEGINNING W/ CSN 10003290)
SCREW, 10-16 X 3/8, AB
SCREW, 1/4-14 X 3/4, AB
THERMOSTAT, HEAT, SENSOR
LIGHT, STEPWELL, ENGINE COMPARTMENT
BRACKET, MTG., ENGINE COMPARTMENT
BRACKET, MTG., ENGINE COMPARTMENT, HEAT SENSOR
HARNESS, WIRING, ENGINE COMPARTMENT
SCREW, 1/4-14 X 3/4, AB
SCREW, 10-16 X 1/2, AB
CLAMP, CABLE, NYLON
SWITCH, MERCURY, METAL CASE
PANEL ASSY., ELEC, O/S ACS
(ENDING W/ CSN 10003289)
(FROM CSN 10003290 TO CSN 10016909)
(BEGINNING W/ CSN 10016910)
SCREW, 8-32 X 1/2, PH1, RD HD
SCREW, 10 X 1/2, AB, PH1, FLAT
LOCKWASHER, SPLIT RING
NUT, HEX HEAD, 8-32
SCREW, SM, PH, PN/HD, 10-24 X 3/8
SCREW, SM, PH, OVAL HEAD
LAMP, SHOCKMOUNT, 1203A-3
CABLE ASSY., BATTERY NEGATIVE
CABLE ASSY., BATTERY, POSITIVE
HARNESS, WIRING, REAR CAP
(ENDING W/ CSN 10003289)
(BEGINNING W/ CSN 10003290)
LIGHT ASSEMBLY, CLEARANCE, RED
BUSHING, NYLON
LIGHT, CLEARANCE, AMBER
LIGHT ASSEMBLY, PARKING, 570
NUT, HEX HEAD, 1/4-28, LOCKING
LIGHT ASSY., LICENSE PLATE
TIE, CABLE, NYLON PUSH MOUNT
HEADLAMP, RECTANGULAR, SINGLE
SCREW, 10-16 X 5/8, OVAL
SAFEGUARD CHROME
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KEY PARTNO
NI 6044929
NI 6047229
NI 6073613
NI 6074280
NI 6074298
NI 6074306
NI 1960350
Ni 1960368
NI 1218486
NI 1073311
NI 1124411
NI 1147974
NI 1334689
NI 1356435
NI 1861806
NI 2004604
NI 3758455
NI 3959079
NI 6046049
NI 0984922
NI 1048479
NI 1048495

Q4RE

ELECTRICAL
Q4RE
ELECTRICAL COMMON PARTS
CUMMINS M11
FEATURE 40189-01

DESCRIPTION

LIGHT, FLOOD, HALOGEN, RAY-LINE
SCREW, MACH, FLAT HEAD, 10-32 X 3
PLATE ASSY., MOUNTING, DOCKING LIGHT
TAIL LIGHT, HELLA, TURN

TAIL LIGHT, HELLA, BACKUP

GASKET, TAIL LIGHT, HELLA

LABEL SET, SIDE DIR

LABEL SET, LANDING LIGHT

TUBING, HEAT SHRINK, SEALING

NUT, PANEL, HEX HEAD, 1/2-20
SWITCH, ADJUSTABLE, DPST
TERMINAL BLOCK, MODULAR

SCREW, 10-32 X 3/8

SCREW, 8-32 X 1/4

SWITCH, KEYED, ELECTRIC O/O DOOR
BOOT, RUBBER, IGNITION SWITCH
SCREW, SM, PH, ROUND HEAD

LIGHT, DRIVING, HELLA, CLEAR
BREAKER, 15 AMP, MANUAL RESET
TERMINAL, SPADE, NO. 10, 14-16 GAUGE
END, STOP TERMINAL BLOCK

TRACK, TERMINAL
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KEY PARTNO

NI
NI

NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI

NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI

NI
NI
NI
NI
NI
NI
NI
NI
NI

Q4RE

1954148

1954155
0002311
0527275
1167808
1277201
1370048
1446509
1446517
1446525
1589530
2000529
2258630
3028017

1968999
0002386
0003719
0563916
1960186
2001162
2001253
2193456
3809639
3840618
3909082
1970938
1970946

1970953
0005744
1970979
0385484
1280601
1341700
1518158
1619980
1949510
2004521
3909090

ELECTRICAL
Q4RE
ELECTRICAL COMMON PARTS
DETROIT DIESEL
FEATURE 40190-01

DESCRIPTION

HARNESS, WIRING, BODY, HB2
HARNESS, WIRING, FRONT CAP
(ENDING W/ CSN 10003289)
(BEGINNING W/ CSN 10003290)
SCREW, 10-16 X 3/8, AB
SCREW, 1/4-14 X 3/4, AB
THERMOSTAT, HEAT, SENSOR
LIGHT, STEPWELL, ENGINE COMPARTMENT
BRACKET, MTG., ENGINE COMPARTMENT
BRACKET, MTG., ENGINE COMPARTMENT, HEAT SENSOR
HARNESS, WIRING, ENGINE COMPARTMENT
SCREW, 1/4-14 X 3/4, AB
SCREW, 10-16 X 1/2, AB
CLAMP, CABLE, NYLON
SWITCH, MERCURY, METAL CASE
PANEL ASSY., ELEC, O/S ACS, FRONT
(ENDING W/ CSN 10003289)
(FROM CSN 10003290 TO CSN 10016909)
(BEGINNING W/ CSN 10016910)
SCREW, 8-32 X 1/2, PH1, RD HD
SCREW, 10 X 1/2, AB, PH1, FLAT
LOCKWASHER, SPLIT RING
NUT, HEX HEAD, 8-32
SCREW, SM, PH, PN/HD, 10-24 X 3/8
SEALANT, SIKAFLEX 221
SCREW, SM, PH, OVAL HEAD
LAMP, SHOCKMOUNT, 1203A-3
CABLE ASSY., BATTERY NEGATIVE
CABLE ASSY., BATTERY, POSITIVE
HARNESS, WIRING, REAR CAP
(ENDING W/ CSN 10003289)
(BEGINNING W/ CSN 10003290)
LIGHT ASSY., CLEARANCE, RED
BUSHING, NYLON
LIGHT, CLEARANCE, AMBER
LIGHT ASSY., PARKING, 570
NUT, HEX HEAD, 1/4—28, LOCKING
LIGHT ASSY., LICENSE PLATE
HEADLAMP, RECTANGULAR, SINGLE
SCREW, 10-16 X 5/8, OVAL
SAFEGUARD CHROME
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KEY PARTNO

NI
NI
NI
NI
NI
NI
NI
NI
NI
NI

NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI

Q4RE

6044929
6047229
6073613
6074280
6074298
6074306
1960350
1960368
1218486

1985050
0002295
1073311

1124411

1147974
1334689
1356435
1861806
2004604
3758455
3959079
6046049
1048479
1048495

ELECTRICAL
Q4RE
ELECTRICAL COMMON PARTS
DETROIT DIESEL
FEATURE 40190-01

DESCRIPTION

LIGHT, FLOOD, HALOGEN, RAY-LINE

SCREW, MACH, FLAT HEAD, 10-32 X 3

PLATE ASSY., MOUNTING, DOCKING LIGHT

TAIL LIGHT, HELLA, TURN

TAIL LIGHT, HELLA, BACKUP

GASKET, TAIL LIGHT, HELLA

LABEL SET, SIDE DIR

LABEL SET, LANDING LIGHT

TUBING, HEAT SHRINK, SEALING

HARNESS, WIRING, ELECTRIC PANEL
(ENDING W/ CSN F10003289)
(BEGINNING W/ CSN F10003290)

NUT, PANEL, HEX HEAD, 1/2-20

SWITCH, ADJUSTABLE, DPST

TERMINAL BLOCK, MODULAR

SCREW, 10-32 X 3/8

SCREW, 8-32 X 1/4

SWITCH, KEYED, ELECTRIC O/O DOOR

BOOT, RUBBER, IGNITION SWITCH

SCREW, SM, PH, ROUND HEAD

LIGHT, DRIVING, HELLA, CLEAR

BREAKER, 15 AMP, MANUAL RESET

END, STOP TERMINAL BLOCK

TRACK, TERMINAL
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KEY PARTNO

3866266
3866258
6046049
3866712
3866753
1077718
3866274
3802949
2007409

ELECTRICAL
Q4RE
FRONT LOAD CENTER COMPONENTS
FEATURE 40189, 40190

DESCRIPTION

BREAKER, CIRCUIT, 30 AMP, 12 VDC

BREAKER, CIRCUIT, 15 AMP, 12 VDC

BREAKER, 15 AMP, MANUAL RESET, 12 VDC

FUSE, 10 AMP

FUSE, 5 AMP

RELAY, BOSCH, 0-332-204-161, 30 AMP

BLADE, FUSE, POWER BLOCK

DIODE, IN5400, 3 AMP

TERMINAL, BUTT CONNECTOR, 14-16 GA., INSULATED

NOTE: REFER TO DIAGRAMS 0005355 D & 0005363 D

Q4RE
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PART NO

1984392
1984368
1703073
2001162
2001253
1048479
1048495
1147974
1356435
2004521

0000182
0000190
0000208
1124411

1073311

1510775
0016071

0000216

ELECTRICAL
Q4RE
ENTRANCE DOOR ELECTRICAL CONTROL PANEL

DESCRIPTION

PLATE ASSY., BASE, AIR CYLINDER, ENTRANCE DOOR

VALVE IN-LINE, SOL/SOL

SCREW, 8-32 x 2-1/4, PH1, PAN HEAD

LOCKWASHER, SPLIT RING, 3/16

NUT, HEX HEAD, 8-32

END, STOP TERMINAL BLOCK

TRACK, TERMINAL, AMP 1-601806-1

TERMINAL BLOCK, MODULAR, W/O SCREW

SCREW, 8-32 x 1/4, PH1, PAN HEAD

SCREW, 10-16 x 5/8, B, PH1, OVAL COUNTERSINK

WIRE ASSY., AIR SOLENOID, POWER, MOMENTARY, YELLOW
WIRE ASSY., AIR SOLENOID, POWER, MOMENTARY, RED
WIRE ASSY., AIR SOLENOID, GROUND, WHITE

SWITCH, ADJUSTABLE, DPST

NUT, HEX, PANEL, 1/2-20x 1/8

LOOM, CORRUGATED, BLACK NYLON, 1/4 ID

HARNESS, WIRING, ELECTRICAL SERVICE DOOR, FRONT CAP
HARNESS, WIRING, KEYED SWITCH, ELECTRICAL SERVICE DOOR
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KEY PART NO

NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI

Q4RE

1970946
1970938
0001279
1901503
1906429
0553131
1053867
1964634
0885236
2001055
2001444
1979616
1988385
1988393
1988401

ELECTRICAL
Q4RE

BATTERY CABLES/ BATTERY COMPARTMENT

DESCRIPTION

CABLE ASSY., BATTERY, POSITIVE

CABLE ASSY., BATTERY, NEGATIVE

CABLE ASSY., 6 GA., HOT, AUX HOT

ANGLE, BATTERY CLAMPING, UNFINISHED 23.56
ANGLE, BATTERY CLAMPING, FINISHED, 23.56
TERMINAL, BATTERY CABLE JUNCTION

BOOT, TERMINAL

TRAY, BATTERY, 3-GROUP 31 BATTERY, E-COAT
BOLT, BATTERY TIE DOWN

WASHER, FLAT, 11/32 x 1 1/4 x 5/32

NUT, WING, 5/16-18

CHANNEL, MTG, TRAY, BATTERY

PAN, CLOSEOUT, BATTERY TRAY, LOWER, REAR
PAN, CLOSEOUT, BATTERY TRAY, LOWER, FRONT

BRACKET, MTG, PAN, CLOSEOUT, BATTERY, LOWER, REAR
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KEY

PART NO

- O © 0

—r ok

12
13

14
15
16
17
18
19

0553131
0659979
2000826
0882795
2001451

1864404
0977132
1465947

1864404
0666727
2001170
2001402

1864362

1779446
1268119

0809103
2000057
2001253
0962761

1278316
3785284

0001030

0001047
1934470

0001041

1952274
0001300

1972082
1574250
1972074
0001279
1980945
0001278

Q4RE, W4RE

REFER TO DIAGRAM

ELECTRICAL
Q4RE, WARE
BATTERY POWER DISTRIBUTION — ENGINE COMPARTMENT

DESCRIPTION

TERMINAL, BATTERY CABLE JUNCTION

NUT, HEX, FLANGE SER, 1/4-20

SCREW, MACH, 1/4-20 x 3/4, PH1, TRUSS HEAD
LOCKWASHER, SPLIT RING, 3/8

NUT, HEX HEAD, 3/8-16

HOLDER, FUSE, MEGA
CAPSCREW, HEX HEAD, 1/4-20 x 3/4
NUT, HEX HEAD, 1/4-20, LK, NYLON INSERT

HOLDER, FUSE, MEGA

CAPSCREW, HEX HEAD, 1/4-28 x 5/8
LOCKWASHER, SPLIT RING, 1/4
NUT, HEX HEAD, 1/4-28

FUSE, MEGA, 200 AMP

RELAY, SPDT, 30A/20A, 12V, W/ BRACKET
SCREW, 1/4-20 x 1/2, F, PH1, PAN HEAD

SWITCH, MAGNETIC, STARTER
CAPSCREW, HEX HEAD, 1/4-20 x 1
NUT, HEX HEAD, 8-32
LOCKWASHER, SPLIT RING, 1/4

TRIM, VINYL, BROWN, DOUBLE LIP
CABLE ASSY., 4/0

0000030 A

9 IN.

DOES NOT APPLY TO THE Q4RE (LTC40). IT ONLY APPLIES TO THE W4RE.

CABLE ASSY., 2/0

CABLE ASSY., FUSE TO RELAY
W/ SLIDEOUT
W/O SLIDEOUT

CABLE ASSY., 2/0, HOT

CABLE, STARTER
(FEATURE 40189-01)
(FEATURE 40190-01)

CABLE ASSY., 8 GA., STARTER SOLENOID
WIRE ASSY., 6 GA.

CABLE ASSY,, 8 GA., STARTER RELAY
CABLE ASSY., 6 GA., HOT

CABLE ASSY., POWER FEED TO MEGAFUSE
CABLE ASSY., 2/0, HOT

~129 -
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KEY PARTNO

NI

Q4RE

0003391

6052898
6088488
2001279
3809647
3840873
4644928
0557710
0003389
0003393

ELECTRICAL
Q4RE
BATTERY CUTOFF SWITCH

DESCRIPTION

KIT, ELECTRICAL, BATTERY CUTOFF

SWITCH, BATTERY CUTOFF

SCREW, MACHINE, 10-24 x 1.25”

NUT, 10-24

WASHER, LOCK, INTN AND EXTERNAL TOOTH
WASHER, FLAT, #10

ISOLATOR, RUBBER

CLAMP, LOOP, .687

TERMINAL, 3/8 STUD, TUBULAR

CABLE, 3/0, SAE SGT, RED

-130-
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KEY PART NO

NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI
NI

0001041
1727098
1727080
0001278
1727106
1727098
0001279
0765792
0001300
1727106
1727098
1960731
1727056
1985183
0765792
1960756
0765818
0765792
1960764
0765800
0765792

ELECTRICAL

Q4RE

CABLE CHART

DESCRIPTION

CABLE ASSY, 2/0, HOT, F/ ELEC PNL, 524"
TERMINAL, EYELET, 3/8
TERMINAL, EYELET, 5/16

CABLE ASSY, 2/0, HOT, ALTERNATOR, 22"
TERMINAL, EYELET, 1/2
TERMINAL, EYELET, 3/8

CABLE ASSY, 6 GA, HOT, AUX HOT, 8"
TERMINAL, EYELET, 3/8

CABLE ASSY, 2/0, HOT, STATER, DDEC
TERMINAL, EYELET, 1/2
TERMINAL, EYELET, 3/8

CABLE ASSY, 1 GA, GND, F/ELEC PANEL
TERMINAL, EYELET, 3/8

CABLE ASSY, 6 GA, GND, F/ELEC PANEL
TERMINAL, EYELET, 3/8

CABLE ASSY, 6 GA, 100A SOL, F/ELEC PANEL

TERMINAL, EYELET, 5/16
TERMINAL, EYELET, 3/8

CABLE ASSY, 6 GA, 75A SOL, F/ELEC PANEL

TERMINAL, EYELET, #10
TERMINAL, EYELET, 3/8

—131-
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ELECTRICAL

REFER TO DIAGRAM
1877257 PAGE 1 of 2

AAFE, AARE, A3FE, A3RE, B1VC, B4RE, C1FE, CSER, CSEV, CSFE, CSRE, DRFL, DRRE,
GMCV, GPWB, HDFE, HDRE, MBWB, Q4RE, QBEV, QBRE, SBCV, T2RE, TCEV, TCFE, TCRE,

KEY PARTNO

1

2
3

1877265
1877281
1887728
1887736
1891647
1889898
1936087
1937473
1935097
1935105
1935113
1935121
1935154
1941921
1950534
1940097
1940113
1940105
1960798
1901016
1935162
1960806
1962406

TSFE, VCTA, WLWB, W4RE
MISCELLANEOUS CONNECTORS & TERMINALS

CONNECTORS
DESCRIPTION

CONNECTOR, 9 CIRC, RECP
PLUG, SEALING

CONNECTOR, 3 CIRC, PLUG, 1.15, LONG, END CAP

CONNECTOR, 40 CIRC, PLUG

PLUG, SEALING

CONNECTOR, 6 CIRC, RECEPTACLE

COVER, DUST, 6 CIRCUIT

CONNECTOR, BACKSHELL, 6 CIRC,
CONNECTOR, 3 CIRC, PLUG

CONNECTOR, BACKSHELL,CPLG NUT
CONNECTOR, BACKSHELL, FOLLOWER
CONNECTOR, BACKSHELL, GROMMET
CONNECTOR, 3 CIRC, PLUG, 1.60 LONG
CONNECTOR, 21 CIRC, PLUG

CONNECTOR, 50 CIRC, PLUG

CONNECTOR, T-RECEPTACLE

CONNECTOR, 3 CIRC, RECEPTACLE
CONNECTOR, 3 CIRC, RECEPTACLE, RESISTOR
CONNECTOR, 3 CIRC, RECEPTACLE, 2.18 LONG
LOCK, SECONDARY, 3 CIRC, ORANGE

LOCK, WEDGE, 3 CIRC, BLUE

LOCK, WEDGE, 3 CIRC, ORANGE

CONNECTOR, 23 CIRC, PLUG

AAFE—I, AARE-|, A3FE, A3RE, B1VC, B4RE, C1FE, CSER, CSEV, CSFE, CSRE, DRFL, DRRE, GMCV,
GPWB, HDFE, HDRE, MBWB, Q4RE, QBEV, QBRE, SBCV, T2RE-I, TCEV-I, TCFE, TCRE-, TSFE-,
VCTA, WLWB, W4RE
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REFER TO DIAGRAM
8009292

ELECTRICAL

AAFE, AARE, A3FE, A3RE, B1VC, BARE, C1FE, CSER, CSEV, CSFE, CSRE, DRFL, DRRE,
GMCV, GPWB, HDFE, HDRE, MBWB, Q4RE, QBEV, QBRE, SBCV, T2RE, TCEV, TCFE, TCRE,

KEY PARTNO

1298611
1113315
1154582
1161843
1299239
2264349
1329606
1329598

ONOOhA, WN =

TSFE, VCTA, WLWB, W4RE
MISCELLANEOUS CONNECTORS & TERMINALS
CONNECTORS

DESCRIPTION QTY

CONNECTOR, 12 CONTACT

SEAL, WIRE, 12-14 GA., BLUE

SEAL, WIRE, 16-18 GA., GRAY

PLUG, SEALING, CONNECTOR

PLUG, SEALING

CLAMP, STRAIN RELIEF, W/O SEAL, CPC, AMP
CLAMP, STRAIN RELIEF, W/SEAL, CPC

SEAL, CONNECTOR, WIRING, CPC

AAFE-I, AARE-I, A3FE, A3RE, B1VC, B4RE, C1FE, CSER, CSEV, CSFE, CSRE, DRFL, DRRE, GMCV,
GPWB, HDFE, HDRE, MBWB, Q4RE, QBEV, QBRE, SBCV, T2RE-I, TCEV-I, TCFE, TCRE-I, TSFE-I,
VCTA, WLWB, W4RE
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REFER TO DIAGRAM
8009284

ELECTRICAL
AAFE, AARE, A3FE, A3RE, B1VC, B4RE, C1FE, CSER, CSEV, CSFE, CSRE, DRFL, DRRE,
GMCV, GPWB, HDFE, HDRE, MBWB, Q4RE, QBEV, QBRE, SBCV, T2RE, TCEV, TCFE, TCRE,
TSFE, VCTA, WLWB, W4RE
MISCELLANEOUS CONNECTORS & TERMINALS
CONNECTORS

KEY PARTNO DESCRIPTION QTYy

CONNECTOR, 1 CIRCUIT
1154558 SHROUD
2 1154566 TOWER
CONNECTOR, 2 CIRCUIT
3 1161850 SHROUD

—t

4 1161868 TOWER
CONNECTOR, 3 CIRCUIT

5 1154574 SHROUD

6 1113299 TOWER

CONNECTOR, 6 CIRCUIT, WEATHERPACK PACKARD

7 1154616 SHROUD

8 1154624 TOWER

9 1025881 CONNECTOR, 4 CIRCUIT
10 1231935 CONNECTOR, 5 CIRCUIT
11 1320969 CONNECTOR, 6 CIRCUIT PANEL IGNITION SWITCH
12 1320951 CONNECTOR, 8 CIRCUIT, PANEL, HEADLIGHT SWITCH
13 1428424 CONNECTOR, 8 CIRCUIT, PANEL, WIPER SWITCH
14 0908186 CONNECTOR, 8 CIRCUIT, ELECTRONIC GOVERNOR
15 1365303 CONNECTOR, PLUG 6 WAY
16 1298603 CONNECTOR, 30 CIRCUIT, 150 SERIES

AAFE-|, AARE-I, A3FE, A3RE, B1VC, B4RE, C1FE, CSER, CSEV, CSFE, CSRE, DRFL, DRRE, GMCYV,
GPWB, HDFE, HDRE, MBWB, Q4RE, QBEV, QBRE, SBCV, T2RE-I, TCEV-I, TCFE, TCRE-, TSFE-,
VCTA, WLWB, W4RE
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REFER TO DIAGRAM
8009276

ELECTRICAL

AAFE, AARE, A3FE, A3RE, B1VC, B4RE, C1FE, CSER, CSEV, CSFE, CSRE, DRFL, DRRE,
GMCV, GPWB, HDFE, HDRE, MBWB, Q4RE, QBEV, QBRE, SBCV, T2RE, TCEV, TCFE, TCRE,

KEY

PART NO

AWM=

- OwWoo~NO O,

1
1

12
13
14
15

1017672
0956839
1159391
1159409

0956847
0956821
1313881
1313915
1161231
1161249
1345586

1159367
1159375
1345669
0766162

TSFE, VCTA, WLWB, WARE
MISCELLANEOUS CONNECTORS & TEMINALS
CONNECTORS

DESCRIPTION QTyY

CONNECTOR, 1 CIRCUIT
PANEL
PANEL W/O LOCK
FEMALE
MALE
CONNECTOR, 2 CIRCUIT
MALE W/ LOCK
PANEL
FEMALE, LOCK-TYPE
MALE, LOCK-TYPE
FEMALE, LOCK-TYPE RECOMMENDED STD.
MALE, LOCK-TYPE RECOMMENDED STD.
CONNECTOR, 2 CIRCUIT, BULB MINIATURE WEDGE BASE
CONNECTOR, 3 CIRCUIT
FEMALE, LOCK-TYPE RECOMMENDED STD.
MALE, LOCK-TYPE RECOMMENDED STD.
MALE, LOCK-TYPE
PANEL, HORN RELAY

AAFE-I, AARE-I, A3FE, A3RE, B1VC, B4RE, C1FE, CSER, CSEV, CSFE, CSRE, DRFL, DRRE, GMCV,
GPWB, HDFE, HDRE, MBWB, Q4RE, QBEV, QBRE, SBCV, T2RE-I, TCEV-I, TCFE, TCRE-I, TSFE-I,
VCTA, WLWB, W4RE
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ELECTRICAL

REFER TO DIAGRAM

- 1927946 PAGE 1 of 4

AAFE, AARE, A3FE, A3RE, B1VC, B4RE, C1FE, CSER, CSEV, CSFE, CSRE, DRFL, DRRE,
GMCV, GPWB, HDFE, HDRE, MBWB, Q4RE, QBEV, QBRE, SBCV, T2RE, TCEV, TCFE, TCRE,

KEY

PART NO

OCOoO NGO WN =

10
11
12
13
14

1231935
1298603
1365303
1459650
1610997
1793116
1877315
1902295
1902345
1934876
1994722
1299221
1994797
1299239

TSFE, VCTA, WLWB, W4RE
MISCELLANEOUS CONNECTORS & TERMINALS
CONNECTORS

DESCRIPTION

CONNECTOR, 5 CIRC, F, 150

CONNECTOR, 30 CIRC, F, 150
CONNECTOR, 6 CIRC, F, 150

CONNECTOR, 2 CIRC, F, 150

CONNECTOR, 30 CIRC, F, 150
CONNECTOR, 4 CIRC, F, 150

CONNECTOR, 2 CIRC, F, 150

CONNECTOR, 3 CIRC, F, 150

CONNECTOR, 3 CIRC, F, 150

CONNECTOR, 2 CIRC, F, MD GRAY
CONNECTOR, 18 CIRC, F, 150

TERMINAL, SOCKET, 16-18 GA, 150 SERIES
TERMINAL, SOCKET, 20-22 GA, 150 SERIES
PLUG, SEALING, 150

i

AAFE-I, AARE-I, A3FE, A3RE, B1VC, B4RE, C1FE, CSER, CSEV, CSFE, CSRE, DRFL, DRRE, GMCV,
GPWB, HDFE, HDRE, MBWB, Q4RE, QBEV, QBRE, SBCV, T2RE-I|, TCEV-I, TCFE, TCRE-I, TSFE-,
VCTA, WLWB, W4RE
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REFER TO DIAGRAM
1927946 PAGE 2 of 4

ELECTRICAL

AAFE, AARE, A3FE, A3RE, B1VC, BARE, C1FE, CSER, CSEV, CSFE, CSRE, DRFL, DRRE,
GMCV, GPWB, HDFE, HDRE, MBWB, Q4RE, QBEV, QBRE, SBCV, T2RE, TCEV, TCFE, TCRE,

KEY PARTNO
1 1459668
2 1781392
3 1828359
4 1828367
5 1828375
6 1828383
7 1855071
8 1876671
9 1877299

10 1903111

11 1903137
12 1903145
13 1927391

14 1940964
15 1944966
16 1950740

TSFE, VCTA, WLWB, W4RE
MISCELLANEOUS CONNECTORS & TERMINALS
CONNECTORS

DESCRIPTION QTY

CONNECTOR, 2 CIRCUIT, F150
CONNECTOR, 2 CIRC, F, 150
CONNECTOR, 2 CIRC, F, 150, GREEN
CONNECTOR, 2 CIRC, F, 150, GRAY
CONNECTOR, 10 CIRC, F, 150
CONNECTOR, 10 CIRC, M, 150
CONNECTOR, 2 CIRC, F, 150
CONNECTOR, 4 CIRC, F, 150
CONNECTOR, 2 CIRC, M, 150
CONNECTOR, 10 CIRC, F, 150, GRAY
CONNECTOR, 6 CIRC, M, 150
CONNECTOR, 3 CIRC, M, 150
CONNECTOR, 10 CIRC, M, 150, GRAY
CONNECTOR, 8 CIRC, M, 150
CONNECTOR, 6 CIRC, F, 150
CONNECTOR, 8 CIRC, F, 150

AAFE-I, AARE-I, A3FE, A3RE, B1VC, B4RE, C1FE, CSER, CSEV, CSFE, CSRE, DRFL, DRRE, GMCYV,
GPWB, HDFE, HDRE, MBWB, Q4RE, QBEV, QBRE, SBCV, T2RE-I, TCEV-I, TCFE, TCRE-I, TSFE-,
VCTA, WLWB, W4RE
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REFER TO DIAGRAM
1927946 PAGE 3 of 4

ELECTRICAL

AAFE, AARE, A3FE, A3RE, B1VC, B4RE, C1FE, CSER, CSEV, CSFE, CSRE, DRFL, DRRE,
GMCV, GPWB, HDFE, HDRE, MBWB, Q4RE, QBEV, QBRE, SBCV, T2RE, TCEV, TCFE, TCRE,

e
m
<

1460922
1828417
1461466
1986900
1793132
1461458
1781400
1811983
1828409
NI 1855089
10 1925767
11 1940972
12 1950757

©COoONOOOhA WN = l

PART NO

TSFE, VCTA, WLWB, W4RE
MISCELLANEOUS CONNECTORS & TERMINALS
CONNECTORS

DESCRIPTION QTY

TERMINAL, SOCKET, 16-20 GA, 150 SERIES
TERMINAL, M, 16-18 GA, 150 SERIES

SEAL, WIRE, CABLE/DIA. .080-.112, RED, 150 SERIES
SEAL, WIRE, CABLE/DIA .063-.085, WHITE, 150 SERIES
PLUG, CAVITY, 1 WAY, 150 SERIES

LOCK, SEAL, SECONDARY, 2 CIRCUIT, 150 SERIES
LOCK, SECONDARY, 2 POSITION

LOCK, SEAL, SECD, 6 CIRCUIT, TPA, 150 SERIES
LOCK, SECONDARY, 10 CIRCUIT, 150 SERIES

LOCK, SECONDARY, 2 CIRCUIT, 150 SERIES

LOCK, SEAL, SECD, 3 CIRCUIT, TPA, 150 SERIES
LOCK, SECONDARY, 8 CIRCUIT, 150 SERIES

LOCK, SECONDARY, 8 CIRCUIT, 150 SERIES

AAFE-I, AARE-I, A3FE, A3RE, B1VC, B4RE, C1FE, CSER, CSEV, CSFE, CSRE, DRFL, DRRE, GMCV,
GPWB, HDFE, HDRE, MBWB, Q4RE, QBEV, QBRE, SBCV, T2RE-I, TCEV-I, TCFE, TCRE-I, TSFE-,
VCTA, WLWB, W4RE
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REFER TO DIAGRAM
1927946 PAGE 4 of 4

ELECTRICAL
AAFE, AARE, A3FE, A3RE, B1VC, B4RE, C1FE, CSER, CSEV, CSFE, CSRE, DRFL, DRRE,
GMCV, GPWB, HDFE, HDRE, MBWB, Q4RE, QBEV, QBRE, SBCV, T2RE, TCEV, TCFE, TCRE,
TSFE, VCTA, WLWB, W4RE
MISCELLANEOUS CONNECTORS & TERMINALS
CONNECTORS

KEY PARTNO DESCRIPTION QTY

1696665 CONNECTOR, 10 CIRC, M, 150
1816313 CONNECTOR, 4 CIRC, M, 150
1832906 CONNECTOR, 10 CIRC, F, 150
1833128 CONNECTOR, 4 CIRC, F, 150
1920107 CONNECTOR, 2 CIRC, F, 150
1952324 CONNECTOR, 2 CIRC, F, 150
1952332 CONNECTOR, 2 CIRC, M, 150
1952340 CONNECTOR, 2 CIRC, F, 150
1952357 CONNECTOR, 2 CIRC, M, 150

10 1973726 CONNECTOR, 6 CIRC, M, 150

11 1973734 CONNECTOR, 6 CIRC, F, 150

12 1526318 TERMINAL, SOCKET, 16-18 GA, 150
13 1816321 TERMINAL, BLADE, 16-18 GA, 150
NI 1696673 LOCK, SECONDARY, 10 CIRC, 150
NI 1819317 LOCK, SECONDARY, 4 CIRC, TPA, 150
NI 1832914 LOCK, SECONDARY, 10 CIRC, 150
NI 1837681 LOCK, SECONDARY, 2 CIRC, 150

NI 1952365 LOCK, SECONDARY, 2 CIRC, 150

NI 1973742 LOCK, SECONDARY, 6 CIRC, 150

NI 1973759 LOCK, SECONDARY, 6 CIRC, 150

COoOO~NODOGAWN=

AAFE-I, AARE-I, A3FE, ASRE B1VC, B4RE, C1FE, CSER, CSEV, CSFE, CSRE, DRFL, DRRE, GMCYV,
GPWB, HDFE, HDRE, MBWB, Q4RE, QBEV, QBRE, SBCV, T2RE-|, TCEV-I, TCFE, TCRE-I, TSFE-,
VCTA, WLWB, W4RE
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ELECTRICAL

REFER TO DIAGRAM
8009268

AAFE, AARE, A3FE, A3RE, B1VC, B4RE, C1FE, CSER, CSEV, CSFE, CSRE, DRFL, DRRE,
GMCV, GPWB, HDFE, HDRE, MBWB, Q4RE, QBEV, QBRE, SBCV, T2RE, TCEV, TCFE, TCRE,

e (6N w N —

© o

10
1

12
13

14
15

PART NO

1337583

1143627
1146661

1077619
2264356

1078211
1078229

0814608
0814616

0984443
0984435

0984906
0984914

1077452
1077460

TSFE, VCTA, WLWB, W4RE
MISCELLANEOUS CONNECTORS & TERMINALS
CONNECTORS

DESCRIPTION

CONNECTOR, 6 CONTACT
CONNECTOR 5 CIRCUIT BOSCH RELAY
WITHOUT MOUNTING TAB
WITH MOUNTING TAB
CONNECTOR, 24 CIRCUIT, CPC
CAP
PLUG
CONNECTOR, 22 CIRCUIT, CPC
CAP
PLUG
CONNECTOR, 12 CIRCUIT, MATE-N-LOK
CAP
PLUG
CONNECTOR, 15 CIRCUIT, MATE-N-LOK
CAP
PLUG
CONNECTOR, 6 CIRCUIT, MATE-N-LOK
CAP
PLUG
CONNECTOR, 16 CIRCUIT, CPC
CAP
PLUG

AAFE—|, AARE-I, A3FE, A3RE, B1VC, B4RE, C1FE, CSER, CSEV, CSFE, CSRE, DRFL, DRRE, GMCV,
GPWB, HDFE, HDRE, MBWB, Q4RE, QBEV, QBRE, SBCV, T2RE-I, TCEV-I, TCFE, TCRE-I, TSFE-,
VCTA, WLWB, W4RE
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REFER TO DIAGRAM
1401637 BB

ELECTRICAL

AAFE, AARE, A3FE, A3RE, B1VC, B4RE, C1FE, CSER, CSEV, CSFE, CSRE, DRFL, DRRE,
GMCV, GPWB, HDFE, HDRE, MBWB, Q4RE, QBEV, QBRE, SBCV, T2RE, TCEV, TCFE, TCRE,

KEY PARTNO

1890300
1934975
1965870
1991512
1965888
1965896
1991520
1934991
1998210
1934215
1937507

-~ OWoONOOOG A~ WN=

—_ =

TSFE, VCTA, WLWB, W4RE
MISCELLANEOUS CONNECTORS & TERMINALS
CONNECTORS

DESCRIPTION QTY

CONNECTOR, 1 CIRCUIT
CONNECTOR, 28 CIRCUIT
CONNECTOR, 4 CIRCUIT
CONNECTOR, 2 CIRCUIT, HOUSING
TERMINAL, 10-12 GAUGE
TERMINAL, 14-18 GAUGE
TERMINAL, SLIDE, 14 GAUGE
PLUG, SEALING

TERMINAL, SLIDE, 1/4, 12 GAUGE
CONNECTOR, 2 CIRCUIT
CONNECTOR, 8 CIRCUIT

AAFE-I, AARE-I, A3FE, A3RE, B1VC, B4RE, C1FE, CSER, CSEV, CSFE, CSRE, DRFL, DRRE, GMCYV,
GPWB, HDFE, HDRE, MBWB, Q4RE, QBEV, QBRE, SBCV, T2RE-I, TCEV-I, TCFE, TCRE-I, TSFE-I,
VCTA, WLWB, W4RE
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REFER TO DIAGRAM
8010134

ELECTRICAL
AAFE, AARE, A3FE, A3RE, B1VC, B4RE, C1FE, CSER, CSEV, CSFE, CSRE, DRFL, DRRE,
GMCV, GPWB, HDFE, HDRE, MBWB, Q4RE, QBEV, QBRE, SBCV, T2RE, TCEV, TCFE, TCRE,
TSFE, VCTA, WLWB, W4RE
MISCELLANEOUS CONNECTORS & TERMINALS
CONNECTORS

KEY PARTNO DESCRIPTION QTYy

1 1526292 CONNECTOR, 4 CIRCUIT, 150 SERIES METRI-PACK
2 1526300 LOCK, TERMINAL, METRI-PACK
3 1526326 SEAL, 4 CIRCUIT, METRI PACK

AAFE-|, AARE-I, A3FE, A3RE, B1VC, B4RE, C1FE, CSER, CSEV, CSFE, CSRE, DRFL, DRRE, GMCV,

GPWB, HDFE, HDRE, MBWB, Q4RE, QBEV, QBRE, SBCV, T2RE-I, TCEV-I, TCFE, TCRE-I, TSFE-,
VCTA, WLWB, W4RE
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ELECTRICAL

" REFER TO DIAGRAM
1877257 PAGE 2 of 2

AAFE, AARE, A3FE, A3RE, B1VC, B4RE, C1FE, CSER, CSEV, CSFE, CSRE, DRFL, DRRE,
GMCV, GPWB, HDFE, HDRE, MBWB, Q4RE, QBEV, QBRE, SBCV, T2RE, TCEV, TCFE, TCRE,

KEY PARTNO

1 1877273
2 1887694
3 1887702
4 1887710
5 1889906
6 1935147
7 1935170
8 1935188
9 1937481
10 1939974
11 1941939
12 1950674
13 195554
NI 1960814
NI 1960822
NI 1994755
14 1935139
15 1937499
16 1950625
17 1994714
18 1994763

TSFE, VCTA, WLWB, W4RE
MISCELLANEOUS CONNECTORS & TERMINALS

TERMINALS

DESCRIPTION

TERMINAL, PIN, 146-16 GA
TERMINAL, SOC, 16-18 GA

TERMINAL, SOC, 14-16 GA.

TERMINAL, PIN, 16-18 GA.
TERMINAL, PIN, 12-14 GA.

TERMINAL, SOC, 16—20 GA.
TERMINAL, SOC, 16-20 GA.
TERMINAL, SOC, 16-18 GA.

TERMINAL, PIN, 16-18 GA.
TERMINAL, PIN, 12-14 GA.

TERMINAL, SOC, 16-18 GA.
TERMINAL, SOC, 20-24 GA.
TERMINAL, SOC, 16-20 GA.

TERMINAL, PIN, 16-18 GA.
TERMINAL, PIN, 16-18 GA.
TERMINAL, PIN, 16-20 GA.

PLUG, SEALING, CAVITY, BLUE

PLUG, SEALING, CAVITY

PLUG, SEALING, CAVITY, RED
CONNECTOR, 2 CIRC, RECEPTACLE

LOCK, WEDGE, ORANGE

AAFE-I, AARE-I, A3FE, A3RE, B1VC, B4RE, C1FE, CSER, CSEV, CSFE, CSRE, DRFL, DRRE, GMCV,
GPWB, HDFE, HDRE, MBWB, Q4RE, QBEV, QBRE, SBCV, T2RE-I, TCEV-I, TCFE, TCRE-I, TSFE-,
VCTA, WLWB, W4RE
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REFER TO DIAGRAM
1401942

ELECTRICAL

AAFE, AARE, A3FE, A3RE, B1VC, BARE, C1FE, CSER, CSEV, CSFE, CSRE, DRFL, DRRE,
GMCV, GPWB, HDFE, HDRE, MBWB, Q4RE, QBEV, QBRE, SBCV, T2RE, TCEV, TCFE, TCRE,

KEY

PART NO

OO NOOOTA WN =

10
11
12
13
14
15

0984930
2007441
0765826
0984955
2007474
1353655
0765834
2007433
0765859
1404383
0803361

1898006
1901131

1353648
1353630

TSFE, VCTA, WLWB, W4RE
MISCELLANEOUS CONNECTORS & TERMINALS
TERMINALS

DESCRIPTION QTY

TERMINAL, EYELET, NO. 8, 10-12 GAUGE
TERMINAL, EYELET, NO. 10, 10-12 GAUGE
TERMINAL, EYELET, 1/4, 10-12 GAUGE
TERMINAL, EYELET, 5/16, 10-12 GAUGE
TERMINAL, EYELET<ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>